The following catalog
has gaps In Its page
numbers, or doesn't
have any numbers.
We have chosen to

leave the page
numbering in the
order that Acrobat
assigns it.






INDEX

TN RO I T IO . . it ieeeaecaaeeeaeaaaaeacamesaaassssannassnsssananassnsasneransansnsnnn
CENERATOR SET DATA TABLE
STANDARD PARTS SECTION
2 T3 S + 1 T g
Block. Cylinder
081 Y- 1 = <
Carburetor farts
Spec A Through Q ... .. .. . ittt ittt ts ettt ittt s
Begin SPeC R ... ... ittt it it a ettt e et
107 £ 7oL TS
Eo7e Y3 o~ 1 [N
CraNKSRAT . . .. it ittt it ceesenaacensacasaaetaeasacaasassesrtsassssansassastansaruaanenaean
DI SEr IDULORr PaArES ... it iiiinveenneecasascaaascceassaasasssansnsssssasssnoassssssasassoanasnnnesn
Exciter, Generator - Spec A Through 2
£xhaust System
0 T
fuel System {Gasoline)
Gearcase
Generator
Spec A Through Z
Begin Spec AA
OV IO . . . it ussisensmenansecescennssesssunsnssssssnsssssssnssnsssssssanesrssusssnnssnssass
Head, Cylinder . ... .. ... . iiiiiiiiiiiiiienaneetesansasssssessatasnssosnssnsasonnsnnnesss
Heater, Carburetor Air - Begin Spec P (Gasoline Sets)
HOUSTNG, ATE L. .. iiiiiiiiitnntrreenisetaaanaaasnaseesansaasanastasssaassrsnsnnrnanns
Ignition System
T It - T
Piston and ROO ... ... ..ttt ittiiiiateareaceonaaasasatoaacsssasssacssnsssssnerssansnsnssssns
Regulator, Voltage — Begin SpPec AA . ... .. ... . .. iiiiiiiaiittetttt it
Service Kits and Miscellaneous
L3 Lt 1« = i
S ArEer Pt . ..o euenonemmnenansonaasnascoecaenassssassnsasansssasasssascsasssssssssonnssss
SPECIAL PARTS SECTION - Pennsylvania Approved Sets
Base. GI1 ~ Begin SPBC K ... it i i i i ittt et e tsaae e st tr st
Tontrol - Spec A through Z . .. it ittt e
Crankshaft — Spec A Through Q ... ... i i i i i i ttarea s tsassns e ey
Flywheel - Spec A Through Q ... ... ... i il i ittt ittt as e
Fuel System (Gas, Gas—Gasoline and LPG} ....... ... ... . . il e
Gearcase - Spec A Through Q .. ... ... .. .. i iiiiiiiiitienee e ireraatarasa s
Starter - Spec A Through Q . ... ... i i i it iiiites tvarcrr ittt
Starter Parts - Spec A Through Q ... .. .. ... i i ittt e
OPTIONAL PARTS SECTION
Cleaner, Air
L0 - <+ o
R T - T« + T R R
Control, Switchboard (Unhoused SetS) .. ........ .. ittt ittt iat s aerenns
Cooling, Vacu—Flo ... ..ottt it i ittt et s
1 T . & 1 2 T R R I
Duct and Shutter, Air (Housed SetS) ........ ciiiiiiioiiiieriiiniernnenntonrassistanvonennsons
Filter, Voltage Regulator ...........iiiiruiiironnnnaeennnaeenannstorsenasassnasersrssnonss
Fuel System {Gas, Gas-Gaseline and LPG) ..... ... ... il
Fuel System (LPG and Hateral Gas) ...........couuiieeiiiieininiiarmnrearnonnasenrsoennnnssss
Heater, Carburetor Air - Spec A through N (Gasoline Sets) .................c. it
Housing and Skid Base ...... ...ttt
Miscellaneous Optional Parts
Filter O] (Heavy DUly) ... ..ottt cee it ieiatasaaeaa s
Heater
Generator Space — Begin Spec AA ... ... .. il i it
O] BABB . ..o on e eeeenesssearesassesoesensesossanssesnsnsoasanssssesnnsssarssnarsnnas
Muffler, Critical (Housed Sets) ................ P
Switch
Low Dil Pressure ............corcecemuosucsrcnerconnnn C e eeastrsaseaaaeer e
Overspeed ... ... ... ... et cse et et s et e e e
Vacuum - Begin Spec B (Gas and Gas-Gasoline Sets) ..................ieritiiiiiinnennnne,
Thermostat, Low Engine Temperature .............ociienineeercinnnnnnironnaernnaesaeesen
Panel, AC Meter (Housed SEtS) .............oiiiinorinrnnoeeennreeensonnnnsesnaseaennnseecas
Skid and Battery Rack ........... O
Switch, High Air Temperature ...........ciucriomnonciniruetrioraeresanoaseasrariaranuaenns
Tank ‘

....................................................

.............................................................................

......................................................................

...................................................................................

.........................................................................

...........................................................................

......................................

............................................................................

.............................................................

o



Introduction

This catalog applies to the standard JC Generator Sets as listed in the Generator 3Set

Data Table. Parts are arranged in agroups of related items and each illustrated part
is identified by a reference number corresponding to the same reference number in the
parts list. Unless otherwise mentioned in the description or page heading. parts are
interchangeable between models. Parts illustrations are typical. Using the model
and specification number from your generator set nameplate, select parts that apply
to your set. teft and right sides are determined by facing the engine end {front) of
the set.

Generator Set Data Table

MODEL AND ‘ ELECTRICAL DATA
SPECIFICATION WATTS VOLTS HERTZ PHASE
10.0JC-3CR/* 10,000 § 120/240 60 * % 1
10.0JC-4R/* 10,000 | 120/208 60 4 3
10.0JC-4XR/* 10,000 | 277/480 60 4 3
10.0JC~-5DR/* 10,000 ] 120/2490 60 4 3
12.83C-3CR/* 12,500 ] 120/240 60 * x 1
12 .53CJi# 12,500 | 120/240G 60 * & 1
12.5JC-3R/* 12,500 ]| 126/240 60 3 1
12.5JCB# 12,500 ] 120/240 60 3 1
12.53C-4R/* 12.500 { 120/208 60 4 3
12.5.JCC# 12,500 § 120/298 60 4 3
12.5JC-4XR/* 12.500 | 277/480 60 4 3
12.85JCG# 12.500 ] 2777480 60 4 3
12.5JC-5SDR/* 12,500 | 120/240 60 4 3
12.5JCD# 12,500 ] 1207240 60 4 3
12.5JC-9XR/* 12,500 | 347/600 60 4 3
1i2.5JCHe 12.500 1 3477600 60 4 3
12.5JC-18R/* 12.500 a 60 12 3
12.5JCL# 12,500 8 60 12 3
12.5JC-53CR/* 12,500 §j 120/240 50 faked 1
12.3JC-5%3R/* 12,500 | 120/240 50 3 1
12.33C~-58DR/* 12,500} 120/240 50 4 3
12.53C-57TR/* 12,500 | 220/380 50 4 3
i2.53C-5TXR/* 12,500 ] 240/416 50 A 3
12.53C-518R/* 12,500 ] 50 12 3
12.5J3CZ¢ 12,500 ) 50 12 3
15.0JC-1R/ 15.000 ] 120 6C 3 1
15.03C-3CR/* 15,000 | 120/240 60 * & 1
15.0JCJs 15,000 | 120/240 60 * % 1
15.0JC-3R/* 15,000 | 120/240 60 3 1
15.03C8# 15,000 1 120/240 60 3 1
15.0JC-4R/* 15,000 { 120/208 60 4 3
15.0JCC# 15.000 | 120/208 60 4 3
15.0JC~-4XR/* 15,000 ) 277/480 60 4 3
i5.0JC-SDR/* 15,000 ] 120/240 60 4 3
15.0JCD# 15,000 | 120/240 60 4 3
15.0JC-9XR/* 15,000 | 347/600 60 4 3
15.0JCH# 15,000 | 347/600 60 4 3
15.0JC-18R/* 15,000 e 60 12 3
15.0JCL# 15,000 e 60 12 3
10JC-53R17/*% 10,000 | 120/240 50 * % 1
123C-3R17/*% 12,500 | 120/240 60 *% 1
{These are X-ray models] and are identified by the number
17 in the model.} I
These sets are recognized by the numbers
30 {(Gasoline Fuel), 31 (Gaseous Fuel),
or 131 (Liquified Petroleum Fuel)
appearing in the model just before the
diagonal line (/). (Example: 15.0JC-

PENNSYLVANIA 18R31/1AA). For replacement parts, refer

APPROVED SETS first to the Special Parts Section for
Pennsylvania Approved Generator Sets.
Parts not in that section refer to the
Standard Parts Section. When referring
to the Standard Parts Section reference
to Specification Letter and Voltage also
applies to these sets.




NOTE: Prior to 1969 production, 3 V was used in the mode) to designate sets with
Yacu-fFlo cooling and the C designation {3CR, S3CR, etc.) was not used in
the modeis. Also, the model desigration did not use a decimal in the KW
rating {EXAMPLE: 12.52C was formerly 12JC (12-1/2 KW} and 15.0JC was
former iy 15JC).

** - YThese generators have four load wires which are reconnectible for 120 volt,
2 wire service or 240 volt, 2 wire service or 120/240 volt, 3 wire service.
® - Broad range reconnectible sets, refer to connection diagram inside outlet

box cover.

* - Spec A through May, 1988 Spec AB production, the diagonal line (/) in the
model and specification number separates generator set characteristics from

the specification number and Jetter(s). The specification number denotes
customer vequested options or deviations from a standard (1A, 1B...1AA, 1A8B)
model. The specification letter advances (A to B, B to C...7Z to AA, AA to

AB) with major manufacturing changes.

# - Beginning with April, 1988 JC generator production during Spec AB, the
complete model identifying characters cthanged. The dash (-). the diagonal
iine {/} and the first letter (A} of the double letter following the speci-
fication number ars no longer used. Also, a letter is now used in the
model to indicate the volitage code and replaces the corresponding number(s)
and letteris) designatian as listed in the Generator Set Data Table
[EXAMPLE: Code 3CR is now J: Code 4R is now C). Listed below are Spec AB
samples of two variations of the identical generator set showing the change
in model identifying characters:

12.5JC-3CR/12927AB ... Used prior to April, 1988 production - number and
letters (3CR) are used for voltage code. Order Spec
AB service parts as shown in this catalog.

12.53C2129278 .. ...... Used beginning with April, 1988 production - the
dash, diagonal line and the letter A are no longer
used. In this sample. a letter (J) is used for the
voltage code. To order service parts, add the
letter A between the specification number and letter
making it Spec AB and order service parts as shown
in this catalog.

STANDARD PARTS SECTION

This section contains standard parts applicable to models listed in
the generator set data table.



PISTON AND RCD

T 1044

REF. PART QTy. PART
NO. NO. USED DESCRIPTION
1 RING SET. PISTON
113-0107 4 Standard

113-0107-10 4 010" Oversize
113-0107-20 4 .020” Oversize
113-0107-30 4 .030" Oversize
PISTON KIT (includes Pin and Retaining Rings)

2 Gasoline, Gas-Gasoline,
LPG and Standard Natural
Gas Sels
112-0172 4 Standard
112-0172-10 4 010" Oversize
112-0172-20 4 .020” Qversize
112-0172-30 4 .030" Oversize
3 Natural Gas Sets With
High Compression Pistons
112-0174 4 Standard
112-0174-10 4 010" Oversize
112-G174-20 4 020" Oversize
112-0174-30 4 030" Oversize
4  112-0085 8 Ring, Retaining
5 114-0163 4 Rod Assembly, Connecting
6 BEARING HALF, CONNECTING ROD
114-0164 8 Standard
114-0164-02 8 002" Undersize
114-0164-10 8 010" Undersize
114-0164-20 8 [020” Undersize
114-0164-30 8 030" Undersize
7 114-0170 8 Bushing Half, Piston
Pin - Connecting Rod
8 805-0012 8 Bolt. Place (Special)
4 Pin, Piston

9 112-0086



CYLINDER BLOCK




REF.

NO.

-

wN

[}

V=N IR}

CYLINDER BLOCK

PART QTy. PART REF. PART QrTy. PART
NO. USED DESCRIPTION NOC. NO. USED DESCRIPTION
110-1328 1 Biock Assembly, Gylinder 15 123-0667 1 Gasket, Oil Fili
{includes Tappets and 16 123-0698 1 Cap & indicator
Parts Marked °) 17 123-0'9 1 Gasket, Cap
101-0337 1 “Plate, Rear Bearing 18 CAP, BREATHER TUBE
101-0386 1 *Gasket and Shim Kit, 123-0458 1 Spec A through H
Rear Bearing Piate - 123-0787 1 Spec J through S
Kit Includes Bearing 19 123-0645 ] *Tube, Breather - Spec A
Plate Mounting Washers through S
BEARING, MAIN - FROST AND REAR 20 850-0045 2 Washer, Lock - Spring {5/18")
101-0359 2  ‘“Standard 21 123-0865 1 Filter, Breather Tube - Spec A
101-8359-52 2 002" Undersize through 8
101-0359-10 2 .010" Undersize 22 800-0026 2 Screw, Cap - Hex Head (5/16-18
101-0359-2G 2 020" Undersize x 3/47)
101-0359-30 2 030" Undersize 23 526-0035 2  *Washer, Flat (17/321D x
516-0072 4  *Screw. Drive - Crankshaft 7/8 QD x 1/8” Thk)
Thrust Washers 24 526-0245 6 Washer, Fiat {.391iD x
104-0420 2  *Washer, Crankshaft Thrust 625 OD x .010 Thk)
101-0363 1 *Bearing, Camshaft - Front 25 BEARING HALF, MAIN - CENTER
101-0365 1 “Bearing, Camshaft - Rear 101-0361 2 ‘Standard
*TUBE, CRANKCASE QiL 101-0361-02 2 002" Undersize
120-0586 1 Front 101-0361-10 2 010" Undersize
120-0585 1 Rear 101-0361-20 2 020" Undersize
517-0053 1 *Plug, Expansion - Rear 101-0361-30 2 .030" Undersize
Camshaft Opening 26 101-0342 2 “Bolt, Center Bearing Housing
123-1168 1 *Cap, Breather - Begin Spec T 27 516-0141 2 *Pin, Gearcase Locating
509-0086 1 Seal, Crankshaft - Rear 28 516-0149 2  ‘Pin, Center Bearing Housing
805-0019 6  °Bofit, Rear Bearing Piate 29 101-0364 1 *Bearing, Camshaft - Center
(Special)
123-0643 1 Tube, Oit Fill * - Parts Included in 110-1328 Cylinder Block Assembly.



CAMSHAFT

C CP

o

T R

C-1029-1

REF. PART QTY. PART
NO. NO. USED DESCRIPTION
1 CAMSHAFT (includes Center Pin)
105-0240 1 Spec A through N
105-0275 1 Begin Spec P
2 5150001 2 Key, Camshaft Gear
and Distributor Drive Gear
3 159-0075 1 Pin, Center
4 105-0205 1 Washer, Thrust
5 105-0218 1 Gear Assembly,

Camshaft - Begin Spec B
({includes Parts Marked *)
6 FLYBALL, GOVERNOR

510-0045 12 Spec A
510-0045 10 Begin Spec B
7 150-0857 1 Cup, Governor
8 150-0078 1 Ring, Center Pin
9 166-0302 1 Gear, Distributor Drive
10 518-0195 1 Ring, Distributor Drive Gear
11 105-0465 1 *#Gear, Camshaft - Begin Spec B
12 150-0773 1 *#Plate, Governor Flyball -
Begin Spec B
13 150-1842 1 *#Spacer Kit, Governor Flyball -
Begin Spec B {Includes
Mounting Screws)
14 815-0506 3  *Screw, Spacer Mounting
(Special) Begin Spec B
15  150-0859 1 Washer, Thrust - Governor
Yoke - Begin Spec B
16 105-0223 1 Geayr, Camshaft (Includes
Spacer and Plate) Spec A

* - Parts Included in 105-0218 Camshaft Gear Assembly.
# - Camshait Gear Assembiies With Rivets, Begin Spec B, Order
105-0218 Camshaft Gear Assembly.



CRANKSHAFT AND FLYWHEEL

REF. PART ari. PART REF. PARY Qry. PARTY
NO. NO. USED DESCRIPTION NO. NO. USED DESCRIPTION
1 104-1362 L] Crankshaft Kit (Includes 13 526-0185 1 Washer, Flat (15/32" ID x
AR Koys) 1-1/2" OD x 3/8" Thk)
2 545418 | Gear, Crankshaft 14 5150153 1 Key, Crankshaft to Flywheel
3 1040418 1 LA 15 654-0017 4 Washer, Lock-1T (5/16")
4 518-0188 1 Ring, Lock 16  134-1401 1 ‘Hub, Flywhee! - Begin Spec H
5 515-0008 1 Key, Crankahaft to 17 526-0167 4 "#/\Washer, Flat - Hub to Flywhee!
Generator Fan 18  104-0543 4 *#ASpacer and Washer - Hub to
8 1341308 1 Flywheel Assembly - Begin Flywheel
Spec H (Replaces Flywhee! 19 870-0352 4 *#ANut, Locking - Hub to Flywheel
Assembly tJsed Spec A-G) (Special})
inciudes Parts Marked *) 20 104-0572 1 Flywheel Assembly - Sets With
7 8210014 4 Screw, Locking Head Vacu-Flo Cooling (Includes
(/16-18 x 1/27) © Parts Marked A)
8 11040423 1  “AGoaew, fing 21 104-0557 1 AHub, Flywheel - Sets With
8 BOV-0500 5 Screw, Fywhee! Mounting Vacu-Flo Cooling
{Special) 22 1341431 1 Wheel, Blower - Sets With
10 515-006t 1 Key. Crankshaft to Gear Vacu-Flo Cooling
i1 80t-0054 4 “#AScrew, Flywheel Hub 23 134-0988 1 Pinte, Blower Wheel - Sets
Mounting (3/8-24 x 2”) With Vacu-Flo Cooling
12 134-3960 1 Hardware Kit, Hub Mounting - 24 850-0055 1 Washer, Lock - Spring (7/16"}
Begin Spec H for Sets Without
Vacu-Flo Cooling (Includes * - Parts Included in 134-1406 Flywhee! Assembly.
Parts Marked #) # - Parts Included in 134-3960 Hardware Kit.

A - Parts Included in 104-0572 Flywheel Asseinbly.



CYLINDER HEAD




REF.
NO.

1

[ ]

3

14
15
16

37
18

19
21

PARY Qry.

NO. USED
HEAD, CYLINDER
110-1313 2
110-1388 2
110-1439 2
110-1440 2
110-1223 2

GUIDE. VvALVE

CYLINDER HEAD

PART

Bg:_mnmnn

VTS TRET T IRIEE

With Values
Gasoline Sets {includes
Parts Marked *)
Gas and Gas-Gasoiine Sets
{inctudes Parts Marked A)
Without Vatues
*  (Gasciine Sets (Includes
Parts Marked +)
A Gas and Gas-Gasoline Sets
{Includes Parts Marked £)
Gasket, Head

Gasoline Sets - intake and
Exhaust

110-1501 8 + Standar?
110-1501-01 8 001" Oversize
110-1501-05 8 005" Oversize
Gas and Ges-Gasoline Sets
Intake
119-1501 4 £ Standard
110-1501-01 4 0017 Orrersire
116-1501-05 4 005" Jversize
Exhaust
110-1392 4 £ Standard
110-1392-01 4 001" Oversize
10138205 4 005" QOversize
iNSERT, VALVE SEAT
intake
Gasoline Sets
1i0-1214 4 + Standard
110-1214-02 4 002" Oversize
110-1214-05 4 005" Oversize
113-1214-310 4 010" Oversize-
110-1214-25 4 025" Oversize
Gas and Gas-Gasoline Sets
110-1287 4 £ Standard
110-1287-02 4 002" Oveisize
116-1287-05 4 005" Oversize
110-1287-10 4 010" Oversize
110-1287-25 4 025" Oversize
Exhaust
115-1215 4 +£ Standard
1313-1215-02 2§ 002" Oversize
110-1215-05 4 005" Ovarsize
110-1215-10 4 070" Oversize
110-1215-25 4 025" Oversise
VALVE, INTAKE - v
110-1218 4 ’Gasoline Sets
110-12086 4 AGas and Gas-Gasoline Sets
110-1219 4 “AValve, Exhaust
1101227 8 *ASpring, Valve
110-1220 8 ARetniner, Valve Spring
1100858 16 ~Alock, Valve Spring Retainer
110-0859 8 Cap, Valve Stem
S09-0090 4 “ASeal, Oil - Intake Valve
ARM, ROCKER
115-0128 4 Exhaust
150129 4 intake
1150189 4 " A+£Stud Package, Rocker
Arm (Package Inciudes Two
Studs and One Lock)
115-0127 8 Bait, Rocker Arm
1150150 8 Locknut, Rocker Arm
115-0184 4 “L+ELock, Stud
115-0145 8 Rod, Valve Push
TAPPET, VALVE
1150132 8 Spec A through N
1150195 8 8egin Spec P {Included in
Cylinder Block Assemby)
115-D196 2 Guide, Push Rod
1955337 E:] Bhieid, Push Rod
509-0084 16 Seal, Push Rod Shield

REF.
NO.

22
23
24

£ 8

88 & B8R

g

41
42

5 & &2 &

28 &8

£ 8 8

PART
DESCRIPTION

Wastier, Spring Retaining
Spring, Shield Retainer

Gasoline Sets {Includes Parts
Marked *°})

Gas and Gas-Gasoline Sets
{Includes Parts Marked #)

**Gasoline Sets
#Gas and Gas-Gasoline Sets
Gasket, Rocker Cover
Screw, Cylinder Haad (3/8-16
x 4-3/4") Special
Screw, Cylinder Head (3/8-16
x 2") Special
Screw, Cylinder Head (3/8-16
x 4”) Special
Stud, Cylinder Head (3/8"
x 2-5/8") Spec A through H
Washer, Flat {406 D
x .781 OD X .1345 Thk)
Cylinder Head
*AStud, Intake Manifold
* AStud, Exhaust Manifolid
{Speciai)
*A+£Plug, Pipe - Countersunk
Hex Head (1/8")
Bracket, Lifting - Begin Spec J
Nut, Extension - Spec A
through H
Bar Assembly, Lifting - Spec A
through H (For Replacement
Order (1) 403-0690,
{2} 800-0009 and
(2) 850-0060)
**#Screw, Machine - Cross
Recessed Pan Head
{#10 x 5/16")
* ABaffle, Fuel Distributing |
Screw, Cap - Hex Head (5/16-18
x3-1/27)
Washer, Lock - Spring {5/16")
Washer, Flat (9/16" ID x
1-3/8" OD x 7/64” Thk)
Begin Spec J
**#Washer, Flat (17/64" 1D
x 17 OD x 1/16" Thk)
Nut, Hex (5/16-18) Begin Spec J
Cushion, Vibration - Begin
Spec J
Brace, Lifting Bracket - Begin
J

Spec

Spacer, Lifting Bracket - Begin
Spec J

Bushing, Spacer - Begin Spec J

Adapter, PCV Valve - Begin
Spec T

Vaive, PCV - Begin Spec T

Screw, Cap - Hex Head (5/16-18
x 1-1/4")

Screw, Cap - Hex Head (1/2-13
x 27) Begin Spec J

Screw, Cap - Hex Head (5/16-18
x 5/8) Begin Spec J

PART  QTVY.
NO. USED
115-0155 16
115-0146 8
COVER ASSEMBLY. ROCKER
115-0134 2
115-0179 2
LINE, OIL - ROCKER COVER
120-0628 2
120-0626 2
1150130 2
110-1225 10
110-0815 8
110-1282 4
520-0626 2
526-0174 12
520-0338 4
520-0608 8
505-0274 1
403-0690 1
403-0620 2
815-0562 2
110-1312 2
800-0039 2
850-0045 10
525-0100 2
526-0130 2
862-0015 1
402-0361 2
403-0890 1
403-0826 1
402-0362 2
123-1169 2
123-1170 2
800-0030 8
800-0094 2
800-0025 1
800-0038 1

Screw, Cap - Hex Head (5/16-18
x 3-1/4") Begin Spec J

* - Parts Included in 110-1313 Cylinder Head.
A - Parts Included in 110-1388 Cylinder Head.
+ - Parts Included in 110-1439 Cylinder Head.
£ - Parts Included in 110-1440 Cylinder Head.
** - Parts Included in 115-0134 Rocker Cover Assembly.
# - Parts Included in 115-0179 Rocker Cover Assembly.



OIL SYSTEM

24
22 2
23
T .

N




REF.
NO.

D~ b

10

19

12
13
L]

OIL SYSTEM

PARTY QTy. PART
RO. USED DESCRIPTION

120-0547 1 Pump, Ol

120-0580 1 Gasket Kit, Oil Pump

CUP, Ol PUMP INTAKE

120-0756 1 Spec A through G {This
120-0756 Cup Kit Replaces the
intake Cup With the Straight
Tube Used During Spec A
through G} includes Parts
Marked °

120-0601 1 *Begin Spec H (Curved Tube)

122-0185 1 Filter, Gil (4-3/8 Lang)

122-0188 1 Gasket, Adapter

1220182 1 Adapter, Oil Filter

193-0006 1 Gauge, Oil Pressure

ELBOW, STREET — 45°

502-0053 1 Ssts Without Low Oil Pressure
Switch

502-0053 2 Sets With Low 0il Pressure
Swiich

505-0057 1 Plug, Pipe (1/87) Sets Without
Low Qil Pressure Switch

£L80OW, INVERTED MALE — Oil Line to Filter

Adapter
502-0019 1 Gasoline Sets — Spec A
through N
Gas and Gas-Gasoline Sets
502-0018 1 Spec A through Serial Number
698177 During Spec N
502-0037 1 Begin Serial Number 698178
During Spec N
502-0037 1 Begin Spec P (AN Fuels)
LINE, FILTER ADAPTER TO CYLINDER HEAD
Gasoline Sets
120-0562 3 Spec A through N
120-0637 1 Spec P through S
Gas and Gas-Gasoline Sets
1200562 1 Spec A through Serial Number
698177 During Spec N
120-0606 1 Begin Serial Number 698178
During Spec N through
Spec S
120-6707 1 Begin Spec T (Al Fuels)
502-0242 1 Tee, Restricled - Front Cylinder
' Head - Spec A through S
1200539 1 Value, Oil By-Pass
120-0555 ] Spring, By-Pass Value
5050274 1 Plug, Pipe - Countersunk (1/87)

Oil By-Pass

REF.
NO.

16
17

18

19

21

25

26
27
28

PART QTY. PART
NO. USED DESCRIPTION
120-0602 1 ‘Bracket, Gil Fump Intake
Cup — Begin Spec H
850-0045 1 *Washer, Lock - Spring (6/16")
Begin Spec H
CONNECTOR, INVERTED MALE — Rear Cylinder Head
Gasoline Sets
502-0097 1 Spec A through N
502-0274 1 Spec P through S (Restricted)
Gas and Gas-Gascline Sets
502-0097 1 Spec A through Serial Number
§93177 During Spec N
502-0274 1 Begin Serial Number 698178
During Spec N through

Spec S (Restricted}
LINE, TEE TO REAR CYLINDER HEAD

120-0575 1 Spec A through N
120-0635 1 Spec P through S
502-0097 1 Connector, Inverted Male - Tee

to Rear Cylinder Head Line -

Spec A through S
CONNECTOR, INVERTED MALE — Adapter Oil Line
to Tee

Gasoline Sets
502-0030 1 Spec A through N
502-0097 1 Spec P through S
Gas and Gas-Gasoline Sets
502-0030 1 Spec A through Serial Number
628177 During Spec N
502-0097 1 Begin Serial Number 698178
During Spec N through
Spec S
120-0695 2 Line, Oi! - Cylinder Head ~
Begin Spec T
502-0373 1 Tee, Inverted Flare - Begin
Spec T
502-0394 2 Connector, inverted Male
Cylinder Head - Begin Spec T
850-0045 5 Washer, Lock - Spring (5/16")
SCREW, CAP — HEX HEAD
800-0030 2 5/16-18 x 1-1/4"
800-0028 3 5/16-18 x 1"
800-0025 1  *5/16-18 x 5/8" — Begin Spec H

* - Parts Included in 120-0755 Ci! Pump Intake Cup Kit.



REF. PARY
NO. NO.
i BASE O
102-0476
102-0539
102-0549
102-0622
2 102-D475
3 800-0072
4  850-D055
5 505-0056

8 NIPPLE, PIPE
505-0100

7 5D4-0011

8 503-0197

9 503-0316

OiL BASE

Qry. PART
USED DESCRIPTION
1 Spec A threugh
Begin Spec K
1 Seis Without O Base Heater
1 Sets With Oil Base Healer
{3/8 NPSF)
1 Sets With Qi Base Heater
{172 NPSF}

1 Gasket, Oif Base

10 Screw, Cap - Hex Head
(7/16-14 x 1-1/4")

10  Washer, Lock - Spring {7/16™)

1 Piug. Pipe - Square Head (1/2")
Sets Without Housing or Skid
Mounting

Close (1727) Housed Sets
Long {1/2” x 3" Skid Mounted
Sets

] Valve, Oil Drain - Housed or
Skid Mounted Sets

1 Clamp, Hose - Housed or Skid
Mounted Sets

] Hose, Cil Drain - Housed or Skid

Mounted Sets

[~

10 HARDWARE PACKAGE, MOUNTING - Begin Spec K

402-0291
A402-0327

11 362-0DD4
12 SUPPORT —

403-0706
403-0648
403-0710
13 . 850-0055

4 Sets Without Housing, Skid
Mounting or Vacu-Fio Cooling
{Hardware Package for 1
Mount) includes Paris
Marked *

1 Sets With Housing, Skid
Mounting or Vacu-Flo Cooling
{Hardware Fackage for 4
Mounts) includes Parls
Marked #

4 “#Nut, Hex (7/16")

Vacu-Fio Cooled Sets
Spec A through J

i Engine End

] Generator End

2 Begin Spec K

4 “#FWasher, Lock - Spring (7/167)

16
17

19

21

PART Qry. PART
NO. USED DESCRIFTION

526-0014 4 ‘“#Washer, Flat {(29/64” 1D x
1-1/2" OD x 1/8" Thk)
Use With Cone Shaped
Cushions

526-0198 8 ‘#Washer, Flat (5/8" 1D x
1-1/2" QD x 1/16" Thk)
Use With Cone Shar.ed
Cushions (Use as Required)

402-0282 4 “#Snubber - Begin Spec K

BUSHING. SPACER

402-0046 4 Spec A through J

402-0290 4 "#Begqin Spec K

CUSHION, VIBRATION - Cone Shaped

{Begin Spec K)

402-0285 2 Engine End

Generator End

402-0287 2 Spec K through Z

402-0286 2 Begin Spec AA

526-0195 4 ‘“#wWasher, Fiat {29/64" 1D x
3-1/4" OD x 1/8" Thk)
Use With Cone Shaped
Cushions

816-0212 4  “Boit, Carriage (7/16-14 x
5-1/2") Sets Without
Housing, Skid Mounting
or Vacu-Flo Cooling

800-0082 4  #Screw, Cap - Hex Head
{7/16-14 x 3-3/4")
Sets With Housing,
Skid Mounting or
Vacu-Flo Cooling

402-36 4 Mount, Upper Vibration
(Cylindrical Shaped)
Spec A through J

MOUNT, LOWER VIBRATION (Cylindrica!

Shaped) Spec A through J

402-0038 2 Engine End

402-0251 2 Generator End

" - Parts Included in 402-0281 Mounting Hardware Package.
# - Pants included in 402-0327 Mounting Hardware Package.



N

VOO LW

10

i

GEARCASE

o \
' /-0
] 0. O
|
LI} i
- - 0"-" I
]
1)
U
2
3 a
PARY Qary. PART REF.
NO. . USED DESCRIPTION NO.
GEARCASE ASSEMBLY {includes 12
Parts Marked®) 13
w3-0277 1 Spec A through E (Also
Order 103-0251 Gasket)
102-0277 1 Begin Spec F
ARM. GOVERNOR 14
150-0836 1 Spec A through Q
150-1091 1 Begin Spec R 15
516-0111 1 *Pin, Govamor Cup Stop
150-0777 1 *Yoke, Governor
5180129 1  *Ring, Yoke Retaining 16
508-0088 1 “Seal, Governor Shaft
510-0048 1 *Bearing, Shaft - 1/2” Shaft 17
510-0082 1 *Bearing, Shaft - 1/4” Shaft
BALL, GOVERMOR SHAFT THRUST 13
5100014 1 Spec Athrough E (3/16") 18
510-6043 1 *Begin Spec F (5/167)
508-0087 1  “Seal 20
GASKET, GEARCASE 21
1063-0219 E Spec A through E (Cast
. firon Cover) 22
103-0251 1 Begin Spec F (Die Cast Cover)

- e - g
"~y
-y

1S
PART Qry. PARY
RO. USED DESCRIPTION

103-0218 1 Gasket, Backplate

103-027% i Backpiate, Gearcase (To
Replace One-Place Backplate
Used on Early Mode!s Also
Order 134-1532 Balffie)

134-1532 1 Baffle, Backplate (Not Used
on Early Models)

SCREW, CAP - HEX HEAD

110-0879 4 Special

800-0028 4 5/16-18x 1"

800-0026 i Screw, Cap - Hex Head (5/16-18
x 3/4")

815-0347 2 Screw, Machine - Flat Head -
Socket Drive (1/4-20 x 1/2")

850-0045 6 Washer, Lock-8pring (5/16")

526-0115 5 Washer, Flat (11/32" 1D x 11/16"
OD x 1/18" Thk)

850-0025 1 *Washer, Lock-Spring (¥#8}

8150176 1 “Screw, Machine - Hex Head
{(#8-32 x 1/2")

150-0838 1 "Shaft, Governor

- Parts Included in 103-0277 Gearcase Assembly.



GOVERNOR

REF.
NO.

1

12
13

PARY QTy. PART
NO. USED DESCRIPTION
SPRING, GOVERNOR
1 #Spec A
150-0861 1 Spec B through Q
150-0862 1 Spec A through O
Vacu-Flo Cooled Sets
150-1085 1 Begin Spec R
STUD. GOVERNOR ADJUSTING
1 #Spec A
150-0863 1 Spec B through Q
Begin Spec R
150-1083 1 Pressure Coolad Sets
150-1082 1 Veacu-Fio Cooled Sets
NUT, ADJUSTING
Pressure Cooled Sets
104-0091 1 Spec A through Q
862-0003 1 Begin Spec R
Vacu-Flo Cooled Sels
150-0937 1 Spec A through Q
150-1112 1 Begin Spec R
BRACKET, GOVERNOR
Pressure Cooled Sets
150-0814 1 Spec A through Q
150-1110 1 Begin Spec R
Vacu-Flo Ccoled Sets
150-0812 1 Spec A through Q
i50-1107 1 Begin Spec R
LINK, GOVERNOR
150-0841 1 Spec A through Q
150-1069 1 “‘Begin Spec R
JOINT, BALL
150-0974 1 Spec A through Q
150-1081 2 ‘'BeginSpecR
870-0131 2 Nut, Hex - ET {#10-32)
NUT, LOCK - Sets Without Vacu-Flo Cooling
870-0130 1 Spec A through Q (3/8-24)
870-0133 1 Begin Spec R (3/8-16)
516-0036 1 Key, Cotter — Spec A
through Q
870-0053 2 *Nut, Hex - Bagin Spec R (#10-32)
800-0005 2 Screw, Cap - Hex Head
(1/4-20 x 3/4")
850-0040 2 Washer, Lock - Spring (1/4”)
150-1070 1 Linkage Assembly, Governor -

Begin €2ec R (Includes
Parts Marked *)

# - For Spec A Replacement Order 1 each of 150-0861 Governor
Spring and 150-0863 Goveinor Adjusting Stud.
* - Parts Included in 150-1070 Governor Linkage Assembly.



REF.
NO.

S QORNONE W

ek sk

-
N

CARBURETOR AIR HEATER-BEGIN SPEC P

PARY QTy. PART
NO. USED DESCRIPTION
HEATER KIT, CARBURETOR AIR (Complete
Replacement for All Specs)
Pressawe Cooled Sels
140-0894 1 Without Duct or Duct
and Shutters
140-0883 1 With Duct or Duct
and Shuiters
140-0882 | Vacu-Flo Cooled Sets
133-0187 1 Adapter, Hose - Air Outiet -

133-0192 1
140-0788 1
140-0785 1
140-0782 1
140-0786 1
140-0784 1
140-0808 1
140-0787 1
518-0205 2
870-0195 1
309-0181 1

Pressure Cooled Sets with

Duct or Duct & Shutter and
Vacu-Flo Cooled Sets
Plenum, Manifold Heater -
Pressure Cooled Sets without
Duct or Shutters
Control Assembly, Temperature
(Includes Farts Marked*)
*Housing, Temperature Control
*Shutter, Temperature Control
“Spring, Shutter Control
*Plungert, Temperature Control
*Spacer, Vernatherm
*Spring, Vematherm
*Ring. Retaining

*Nut, Locking - Vernatherm

- (5/16-24) : o
‘Vernatherm, Temperature
Contrci

REF.
NO.

13

14
15
16

17
18

19
26
21
22
23

24

XFS 1396
PART QTy. PART
NO. USED DESCRIPTION
140-0789 1 Shield, Air Qutlet Hose -
Pressure Cooled Sets with

Duct or Duct & Shiitter

140-0790 1 Cover, Air Cleaner

140-0791 1 Pan, Air Cleaner

140-0821 2 Clamp, Temperature Contro!
Suppon - Pressure Cooled
Sets

140-0822 1 Support, Temperature Control -
Pressure Cooled Sets

CLAMP, HOSE

503-0311 2 Pressure Cooled Sets

503-0311 4 Vacu-Flo Cooled Sets

HOSE, CONTROL TO AIR CLEANER

503-0475 1 Pressure Cooled Sets

503-0477 1 Vacu-Flo Cooled Sets

HOSE, PLENUM TO CONTROL

503-0476 1 Pressure Cooled Sets

503-0039 1 Vacu-Flo Cooled Sets

813-0105 2 Screw, Machine - Round Head
(10-32x 17)

854-0010 2 Washer, Lock - IT (#10)

808-0032 2 Screw, Machine - Round Head
Sheet Metal (#10 x 1/2")

800-1005 2 Screw, Cap - Hex Head

{1/4-20 x 3/4")

* - Parts Included in 140-0788 Temperature Control Assembly.



FUEL SYSTEM (GASOLINE)

19 20

30—

V,. /\' '
/.

YR \w/ X% \w
20 I %ﬁ%

7
243
)

28

XFS 1382



REF.
NO.

1

1
12
13

14

FUEL SYSTEM (GASOLINE)

PART Qry. PART REF.
NO. USED DESCRIPTION NO.
CARBURETOR - Includes Mounting Gasket {See Separate 15
Group for Components)
141-0759 1 Spec A through Q
{Spec A through K Also order 16
153-0430 Thermo-Magnetic 17
Choke Kit When Originally 18
Equipped With Electric Choke) 19
141-0876 1 Begin Spec R
141-0281 1 Gasket, Carburetor
502-0002 2 Etbow, Inverted Male
{S0°) Fuel Pump Intet and
Qutlet
ADAPTER, AIR CLEANER {Includes Tube)
140-0647 1 Spec A through Q 20
140-0933 1 Begin Spec R 21
HOSE, BREATHER
503-0389 1 Spec A through H 22
503-0416 1 Spec J through S 23
503-0471 1 Begin Spec T
PAN, AIR CLEANER
140-0595 1 Spec A through N 24
140-0791 1 Begin Spec P
140-0585 1 Gas and Gas-Gasoline Sets
140-1907 1 Element and Retainer 25
COVER, AIR CLEANER
140-0594 1 Spec A through N 26
140-0790C 1 Begin Spec P 27
140-0594 1 Gas and Gas-Gasoline Sets 28
140-0584 1 Gasket, Air Cleaner 29
GASKET, ADAPTER TO CARBURETOR 30
140-0585 1 Spec A through Q 31
140-0921 1 Begin Spec R
520-0621 2 Stud, Air Cleaner {1/4" x 3") 32
865-0020 2 Nut, Wing (1/4-20)
ELBOW, INVERTED MALE (Carburetor Inlet) 32
$02-0002 1 Spec A through K (90°) 34
502-0065 1 Begin Spec L (45°)
LINE, PUNP TO CARBURETOR 35
159-0744 1 Spec A through K
149-1016 1 Spec L through Q
149-109% 1 Begin Spec R 36

PART QTy. PART
NO. USED DESCRIPTION
149-1787 1 Pump Kit, Fuel - Includes
Mounting Gasket
149-1048 1 Repair Kit, Fuel Pump
149-0792 1 Gasket, Fuet Pump
149-0463 1 Screen, Fuel Pump
149-0517 1 Gasket, Bowl
MANIFOLD, INTAKE
154-0724 1 Spec A
Begin Spec B
154-0749 1 Gasoline Sets
Gas and Gas-Gasoline Sets
154-0749 1 Sets Without Vacuum Swi
154-1224 1 Sets With Vacuum Switch
154-0733 2 Gasket, Intake Manifold
520-0526 2 Stud, Carburetor Mounting
{5/16" x 1-1/4")
123-0732 1 Tube, Nylon
BAIL, FUEL PUMP (Measure for Correct Length)
149-1006 1 3-5/8" Long
148-1169 1 2-7/8" Long
BOWL, FUEL PUMP (Measure for Correct Length)
149-0116 1 2-3/8" Long
149-1148 1 1-5/8" Long
800-0027 2 Screw, Cap - Hex Head
(5/16-18 x 7/8")
526-0241 2 Washer, Flat (#10)
850-0030 2 Washer, Lock - Spring (#10)
503-0171 2 Clamp, Breather Hose
149-1307 2 Stitfener, Fuel Pump Mounting
141-0727 1 Rod, Carburetor Adjusting
868-0002 2 Nut, Jam - Hex Head
{5/16-24)
870-0137 4 Nut, Hex - Self-Locking
(5/16-24)
854-0017 2 Washer, Lock - IT (5/167)
813-0108 2 Screw, Machine - Round Heac
{#10-32 x 1-1/2")
505-0098 1 Nipple, Close - Pipe (1/8" x ¥/
Gas and Gas-Gasoline Sets
With Vacuum Switch
502-0053 1 Elbow, Street - Brass (45°)

Gas and Gas-Gasoline Sets
With Vacuum Switch



CARBURETOR PARTS — SPEC A THROUGH Q
(Note Replacement Carburetor are same as
used on units beginning with spec R)

REF. PART Qry. PART
NO. NO. USED DESCRIPTION

CARBURETOR REPLACEMENT KITS
1 Gasoline Sets - Kit 141-0759

{Includes carburetor 141-0876}
1 Gas-Gasoftine Sets - Kit 141-0758
{includes carburetor 141-0886)
1 Gas Sets - Kit 141-0757 {Includes
carburetor 141-0889)
143-0241 1 Repair Kit (Includes Parts
Marked )
143-020% 1 *Gasket Kit {Includes Parts
Marked #) 4 17 15 21
147-0281 1 “*#Gasket, Carburetor Mounting ‘LT _
1 143-0202 1 Valve, Throtile i
2 SHAFY AMD LEVER, THROTTLE
145-0301 i Spec A
143-0234 1 Begin Spec B
3 143-0204 1 Valve, Choke
4 1430235 1 “Needie, idle Jet and
High Speed Adjusting
5 143-0237 1 “Nozzie (Not Used on
Gas Only Carburetor)
6 SHAFT, CHOKE
Gasoline Carburetor
143-0207 1 Spec A through K
143-0315 1 Spec L through Q
Gas-Gssoline Carburetor
143-0232 1 Spec A through K
143-0316 1 Spec L through Q
7  143-0208 1 Screw and Gasket, Bowl
8 H3-0015 1 #Gasket, Fuel Inlket Valve
9 1430209 1 #Gasket
10 143-0105 1 Float and Lever ({Not Used
on Gas Only Carburstor)
11 143-0210 1 Bowl
12 143-0077 1 #Gasket, Bowl Ring
13 14-0703 1 “Pin, Float (Not Used
on Gas Only Carburetor)
4 143-0343 1 “Valve, Fuel inlet
15 1430213 1 Screw, idie Adjusting (2 for gg/"
‘ Gas-Gasoline Carburetor)
16 812-0014 4  “Screw, Machine - Roeund Head
{#3-48 x 3/16"™)
17 143-0110 1 Plug, Expansion
18 143-0214 1 Spring, Throttle Adjusting
19 143-0t12 1 Spring, Idle Adjusting (2 for
Gas-Gasoline Carburetor)
20 143-0114 1 Spring, High Speed Adjusting
21 1430215 1 Screw, Throttle Adjusting
24 145-0308 1 Tube, Gas inlet - Gas and
Gas-Gasoline Sels
25 145-0309 1 Needie. Gas Adjusting -
Gas and Gas-Gasoline Sets
26 1480010 1 Spring, Gas Adjusting - 25 ,
Gas and Gas-Gasofine Sets 26
27 143-0231% 1 Wire, Choke Lock -
= —_— - Gas-Gasoline Sets
28 5050068 1 Plug (178"} - Gas Sets
28 510-0075 1 Bearing, Needie - Throttle
Shaft - Spec A ‘
30 5100078 3 Bearing. Needie - Throttie 2427 /28
| Shaft - Spec A @
* - Parts lactuded in 143-0241 Repair Kit. —20-30

# - Parts includad in 143-0201 Gasket Kit.



CARBURETOR PARTS — BEGIN SPECR

REF. PARY QY. PART
’ NO. NO. USED DESCRIPTION
CARBURETOR (inciudes Mounting Gasket)
141-0876 1 Gasoline Sets
141-0886 1 Gas-Gasoiine Sets
141-0899 1 Gas Sets
141-0747 1 Repair Package (Inciudes Parts
Marked *)
141-0748 1 Gasket Kit {Includes Parts
Marked #)
141-0281 1 *#Gasket, Carburetor Mounting
$ 1410708 3 Bowl, Fuel
2 141-08B50 1 Plate, Choke (Not Used on Gas
Only Carburetor)
3  141-0098 4 Screw and Washer, Choke and
Throttie Plate Mounting (Two
Used on Gas Only Carburetor)
4 140733 1 Plate Throttie
5 1410705 1 “Retainer, Seal
6 141-0661 1 °*&Seal, Rubber
7 1410830 1 *Valve Seat Assembly, Fuel
(Not Used on Gas Only
Carburetor)
8 141-0811 1 “#Washer, Fuel Yalve Seat
{Not Used on Gas Only
Carburetor)
9 1410703 1 “Shaft, Float (Not Used on
Gas Only Carburetor)
10 1410702 1 Float Assembly (Not Used
on Gas Only Carburetor)
11 1430701 1 “¥Gasket, Bowl to Body
12 1410700 1 Screw, Thrott'e Stop
13 10T 1 Spring, Throttle Stop
14 WNEEDLE, IDLE ADJUSTING
' 141-07T13 1 Gasoline and Gas Only
Carburetor
1H-071 2 Gas-Gasoline Carburetor
15 SPRING, IDLE NEEDLE 17
41-0710 1 Gasoline and Gas Onty
Carburetor
141-0710 2 Gas-Gasoline Cerburetor
W% 40077 1 *sWasher, Main Jet Assembly
17 140712 1 Jet Assembly, Main
{Adjustabie) Not Used
on Gas Only Carburetor
18 410679 . i Shaft, Thoke {(Not
Used on Gas Only
Carburetor)
22 140735 1 Shaft and Lever,
Throttle
23 1419733 1 Spring, Main Gas
Needle - Gas and
Gas-Gasoline Carburetor
24 185-G734 1 Needle, Main Gas
Adijusting - Gas and
Gas-Gasoline Carburetor
25 410736 1 Nut, Bowl - Gas
Only Carburetor
26 11077 1 Piug, Pipe (1/8")
: Gas Only Carburetor
27 1410738 1 Screw - Gas Only
' Carburetor
28 141-0739 1 Washer - Gas Only
Carburetor
20 1410798 R | *Spring, Float

» . ©arts Included in 141-0747 Repair Package.
# - Parts included in 141-0748 Gasket Kit.



CHOKE

REF. PARY Qry. PART REF. PART QrTy. PART
NO. NO. USED DESCRIPTION NO. NO. USED DESCRIPTION
133-D430 3 Choke Kit - Replacement for 17 HEATER ASSEMBLY
Sets Originally Equipped 153-0400 1 Spec L through R
With Thermo-Magnetic Choke 153-0422 1 Begin Spec S
1 1 *Adapter - Spec A through K 18 518-0129 1 Ring, Retaining - Begin Spec L
2 153-03z24 1 Bracket - Spec A through K 19 332-0876 1 Terminal Ground - Begin Spec L
3 1 “Element - Spec A through K 20 LEAD
4 153-0325 1 Cover Assembly, Choke - 334-0028 1 Choke to Coil - Spec A
Spec A through K through K
5 153-0385 1 Piate, Mounting - Begin Spec L 334-0028 1 Chuke Solenoid to Ground -
6 153-0386 1 Body - Begin Spec L Begin Spec L
7 1830389 1 Cover - Begin Spec L 21 348-0332 1 Harness, Choke - Begirn
8 1530391 1 Core, Solenoid - Begin Spec L SpecL
9 153-0395 1 Armature - Begin Spec L 22 SCREW, FLATHEAD - CHOKE PLATE MOUNTING
10 307-1203 1 Coil, Solenoid Assembly - 815-0161 Z iate Models (#10-32 x 3/8")
Begin Spec L 815-0266 2 Early Modgis (#8-32 x 3/8")
11 153-0392 ] Frame, Solenoid - Begin Spec L 23 8130107 1 Screw. Round Head
12 SPRING (#10-32 x 1-1/4")
153-0387 i Spec L through R 24 812-0076 2 Screw, Round Head
153-0425 1 Begin Spec S {#8-32 x 5/16")
13 153-03%0 1 Lever, Thermostat ~ Begin 25 526-0008 1 Washer, Flat {13/64" ID
Soec L x 7/16 OD x 1/32" Thk)
14  526-0018 1 Washer, Flat (17/64 1D x 26 526-0022 1 Washer, Flat (21/64" 1D
5/8 OD x 1716 Thk) - x 9/16 OD x 1/16 Thk)
Begin Spec L 27 850-0030 1 Washer, Lock - Spring (#10)
15 - 870-0134 1 Painut (1/4-20) - Begin Spec L 28 854-0007 2 Washer, Lock = IT (#8)
16 153-0399 2 insulator - Begin Spec L 29 854-0617 1 Washer, Lock - IT (5/167)
30 8862-0015 ] Nut, Hex (5/16-18)

* - Paris Not Available - Order Replacement Choke Kit 153-0430.



EXHAUST SYSTEM

EXS 1068
REF. PARTY aTYv. PART REF. PART Qry. PART
uno NO. USED DESCRIPTION NO. NO. USED DESCRIPTION
1 1540714 1 Manifold, Exhaust 5 505-0032 1 Coupling, Pipe (1-1/27)
2 1540463 4 Gasket - Exhaust Manifold Unhoused and Skid Mounted
3 WNUFFLER Sets
155-0077 1 Uinthoused anc Skid Mounted 6 154-0738 1 Gasket, Exhaust Qutlet
Sets 7 155-0782 1 Flange, Exhaust Outiet
155-0655 1 Housed Sers 8 505-0043 2 Elbow, Pipe (1-1/2 x 90°)
4 TUBE, EXHAUST - FLEXIBLE Housed Seats
155-0493 1 Unhaused and Skid Mounted 9 5260174 2 Washer, Flat (13/32” (D x
Sets (36") 25/32" OD x 9/64" Thk)
155-0841 | Housed Sets (5-3/47) 10 800-0052 2 Screw, Cap - Hex Head {3/8-16
155-0049 - 1 Housed Sots With 155-%60 x 1-1/2")
Critica! Muffler (10-5/8") 11 110-0445 8 Nut, Hex (Special)
12 154-1665 4 Tab, Lock



IGNITION SYSTEM




-

-
- O w®

IGNITION SYSTEM

PART aTy. PART
NO. USED DESCRIPTION
862-0001 2 Nut, Hex (1/4-20)
166-0279 1 Clamp, Coil
166-0278 1 Coit, ignition
1606-0558 6 Nipple, ignition Cable
CABLE KIT, SPARK PLUG — Includes Suppressor
167-1596 3 13"
187-1595 1 24"
CABLE, COliL TO DISTRIBUTOR (includes
Suppressor)
167-1828 i Pressure Cooied Sets
167-1425 1 Vacu-Flo Cooled Sets
314-0006 1 Suppressor, Ignition Coil -
Begin Spec G (Also Usable on
Spec A through F)
3340028 1 Lead, Coi! to Distributor
S09-0096 | “0” Ring
332-0052 1 Clip, Spark Plug Cables
PLUG, SPARK
167-0241 4 Non-Resistor Type
167-0237 4 Resistor Type
160-0721 1 Gasket, SBreaker Plate
191-0395 1 Plate Assembly,
Start-Disconnect
160-1224 1 Plate Only, Start-Disconnect
309-0134 1 Switch Assembly,
Start-Disconnect
309-0140 1 Plunger, Siart-Disconnect
160-0352 1 Diaphragm, Start-Disconnect
160-0720 1 Spacer, Timing Contro:
160-0707 1 Gear and Shaft Assembly
160-0806 1 Disc, Thrust

REF.
NO.

21
22
23
24
25
26

27

2 8 3

£ 888 B8 R

888

PART

NO.

160-0711
160-0773
160-0774
520-0347
160-0719
338-0261

QTY.
USED

- b b b b NS

PARY
DESCRIPTION

Spring, Timing Weight

Spring, Thrust Plunger

Plunger, Thrust

Stud, Plate Cover

Cover, Breaker Piate

Harness, Wiring - Switchplate t
Controt

DISTRIBUTOR - See Separate Group for Components

166-0307
160-1300
312-0193
160-0886
166-G286
812-0148
80G-1002
800-0052
850-0040
850-0050
526-0015
526-0026
854-0014

853-0006
865-0014

1
1
1

NN

- - N N NN =

Sets Without Vacu-Flo Cooling
Sets With Vacu-Flo Ceoling
Condenser, Ignition Coil - Begi
Spec G (Also Usable on
Spec A through F)
Bracket, Coii Mounting -
Vacu-Flo Cooled Sets
Screw, Round Head
Machine - Coil Clamp
Screw, Round Head
Machine (1/4-20 x 1/2")
Screw, Hex Head Cap
(1/4-20 x 3/8™)
Screw, Hex Head Cap
{3/8-16 x 1-1/2")
Washer, Lock {1/4")
Washer, Lock (3/8”)
Washer, Flat (9/32 1D x
9/16 OD x /16" Thk)
Washer, Flat (13/32 1D x
3/4 GD x 1/16" Thk)
Washer, Lock - IT {1/4")
Washer, Lock - ET (#10)
Nut, Wing (#10-32)



ES-1129

REF. PART Qarvy. PART
NO. NO. USED DESCRIPTION
1 800-0051 2 Screw, Cap - Hex Head
(3/8-16 x 1-1/4")
2 850-0050 2 Washer, Lock - Spring (3/8")
3 800-0054 2 Screw Cap - Hex Head
{3/86-16 x 27)
4 850-0050 3 Washer, Lock - Spring (3/8")
S 800-0052 1 Screw, Cap - Hex Head
{2/8-16 x 1-1/2")
6 850-0050 1 Washer, Lock - Spring (3/8"}
7 181-0311 1 Spacer, Starter
8 191-0512 1 Flange, Starter
9 800-0046 1 Screw, Cap - Hex Head
(3/8-16 x 1/2")
10 864-0003 1 Nut, Hex (3/8-16})
11 856-0010 1 Washer, Lock - EIT (3/8")
12 191-0365 1 Bracket, Starter
13  191-0324 1 Starter (See Separate Group
for Components)
14 CABLE, BATTERY
416-0021 2 Sets Without Housing or Skid
Mounting (20-1/2")
416-0037 2 Sets With Housing or Skid
Mounting (48")
15 416-0133 1 Cable, Battery Jumper
16 416-0096 1 Clamp, Battery Cable
17 338-0262 1 Hamess, Wiring



REF.
NO.

1
2
3
4
5
6
7
8
9

PART
NC.

191-0324
191-0712
191-04632
191-1023

191-1024
193-1025
191-1020
191-1263
191-0407
191-1027
191-1028
191-0433
191-1029
191-1030

191-1031

191-0434
191-1032
191-0468
191-1134

STARTER PARTS

S SV i QS iy S Qv QY dd-ﬂdgi
L]

PART
DESCRIPTION

Starter

Armature

Ciutch

Head Assembly, Commutator
End

Coil Package, Field

Plate Assembly, Brush
Sprirg Set, Brush (Set of 4)
Connector Package
Bearing (Bronze), Drive End
Spring, Plunger

Core Assembiy, Moving
Switch, Solenoid

Yoke Parts

gwmlmmeMQge

ERELE AW WY ¥

Pinion
Thrust Washer Package,
Armature {Use as Required)
Brush Set, Service
Yoke
Cover, Solenoid
Boot, Rubber - Part of
Moving Core Assembly



WA DN -

DISTRIBUTOR PARTS

PART Qry. PART
NC. USED DESCRIPTION
DISTRIBUTOR ASSEMBLY
156-0307 1 Pressure Cooled Sets
160-1300 | Vacu-Flo Cooled Sets
186-0235 1 Cap
166-0234 1 Rotor
166-0297 1 Plate, Breaker
1660245 1 Point Set, Breaker
165-0061 1 Nut, Lock - Contact Screw
166-0606 1 Spring Set, Governor Weight
166-0607 1 Wick P
16E-0608 1 Termina! Stud and Paris
Package
166-0310 1 Condenser
156-0609 1 Weight Set, Governor
509-0096 1 Seal, Base
166-0303 1 Gear, Drive
518-0216 i} Ring, Retaining
166-0610 1 Shatt, Drive
166-0611 1 Cam and Stop Plate
166-0612 1 Bearing and Parts Packags
166-0623 1 Arm, Ignition Advance

——®
L]
16—

8 e
5

- ! e Eh0 ¥

P 3"9,

SR 1

LJ
TN 17



AIR HOUSING




REF.
NG.

1

(30 S VH R ]

10

11

12
14
5
16
1w

18
19

21

24

AIR HOUSING

Y y.n 3

PART

QTy. PART
RO. USED DESCRIPTION
HOUSING, BLOWER
134-1087 1 Pressure Cooled Sets
134-1433 1 Vacu-Flo Cooled Sets
134-1048 1 Housing, Cylinder Air - Front
134-1051% 1 Housing. Cylinder Air - Rear
134-1418 1 Panel, Cylinder Air - Bottom
COVER, CYLINDER AIR HOUSING
134-1119 1 Spec A
134-1735 1 Spec B through P
Begin Spec R
134-1785 1 Gasoline Sets
134-19i0 1 Gas and Gas-Gasoline Sets
PANEL, AIR HOUSING DOOR
134-1096 1 Spec A
134-1202 1 Begin Spec B
134-1089 2 Bracket, Air Housing Door
134-1373 2 Screw, Door Panel
1343-1180 4 Washer, Door Panel
{(NOTE: Some early models
used 8 for top cover)
CLIP, RETAINER
870-0194 6 Pressure Cooled Sets (U Type)
870-0178 8 Vacu-Flo Cooled Sets (J Type)
SUPPORT. BLOWER HOUSING
134-1088 1 Pressure Cooled Sets
134-1085 1 Vacu-Flo Cocled Sets
134-1178 1 Grille
134-1092 3 Retainer, Grille
134-1097 1 Baiifle, Cvlinder (Carburetor
Side)
134-109¢ 1 Baffle, Cylinder (Opposite
Carburetor Side)
508-0002 2 Grommet, Rubber (1/2" Hole)
Bottom Cylinder Air Panel
800-0004 4 Screw, Cap - Hex Head
{1/4-20 x 5/8™)
850-0040 4 Washer, Lock - Spring (1/4™)
525-0021 4 Washer, Flat (17/64™ iD x
3/4" OD x 1/16™ Thk)
8150235 6 Screw, Cap - Hex Head
{1/4-20 x 5/8™)
854-0014 6 Washer, Lock - IT (1/47)
815-0235 2 Screw, Cap - Hex Head
{1/4-20 x 5/8%)
854-0014 2 Washer, Lock - IT (1/4"}
813-0097 2 Screw, Machine - Round Head

(#10-32 x 5/16")

REF.
NO.

€8 & ¥8 K82 8¥ 3N

&

41
42
43
44

45

o
[7-]

8

PART
NO.

854-0016
815-0235

853-0013
800-0024

850-0045
813-0098

853-0008
800-0007

850-0040
526-0115

812-01865

854-0014
104-0528

134-1415

FITTING
$08-0117

517-0108
134-1109

134-1337
134-1434
134-1435
134-0944

$17-003%

134-1427
134-1428
134-1430
134-1472
134-1429

QTy.
USED

P~

WK (A0 ] N h -

b

i o

[ T~ S

-

[

PART
DESCRIPTION

Washer, Lock - iT (#10)

Screw, Cap - Hex Head
{1/4-20 x 5/8")

Washer, Lock - ET (1/4™)

Screw, Cap - Hex Head
{5/16-18 x 1/2")

Washer, Lock - Spring (5/16”

Screw, Machine - Round Hea
{#10-32 x 3/8")

Washer, Lock - ET (#10)

Screw, Cap - Hex Head
{1/4-20 x 1)

Washer, Lock - Sprirg (1/4")

Washer, Flat (11/32” 1D x
11/16" QD x 1/16” Thk)

Screw, Machine - Round Hea
(1/4-20 x 4-1/2")

Washer, Lock - IT (174"}

Pointer, Timing - Vacu-Flo
Cooled Sets

Cover, Access Hoie - Vacu-F|
Cocled Sets

Grommet, Rubber - Spec
through AA

Plug, Cap - Begin Spec

Shroud - No. 1 Cylinde
(Front) Vacu-Flo Cool

Shroud - No. 4 Cylinde
(Rear) Vacu-Flo Coole

Cover, Cylinder Shroud
Vacu-Flo Cooled Sets

Wrapper, Cylinder Shro
Vacu-Flo Cooled Sets

Spring, Cylinder Shrou
Wrapper - Vacu-Flo Co
Sets

Plug, Dot Button (1-1/
Hole) Vacu-Flo Cooled
Begin Spec R

Baffle, Front - Vacu-F
Cooled Sets

8affle, Rear - Vacu-Fl
Cooled Sets

Baffle, Center - Vacu-
Cooled Sets

Punel, Cylinder Air -
Flo Cooled Sets
Bracket, Cylinder Shr¢
Vacu-Flo Cooled Sets



GENERATOF—SPEC A THROUGH Z




REF.
NO.

1

bW

o~

10

1%

12
13
14

GENERATOR—SPEC A THROUGH Z

PART aTy. PART
NO. USED DESCRIPTION

ADAPTER, GENERATOR
231-0099 1 Spec A through J
231-0111 1 Begin Spec K
231-0112 1 Mobite Electric Power Plants
205-0064 1 ‘Fan, Generator
510103 1 *Key, Fan 1o Rotor
2:4-0162 1 Baftie, Generator Air
ROTOR ASSEMBLY, GENERATOR (Includes

Paris Marked °)

201-312% - WO-125&wb0H:
201-1122 1 All others
510-0047 1 “Beanng. Rotoer
232-0596 1 Clip, Bearing Stop
STATOR, GENERATOR
220-0594 1 Single Phase 10.0 kw 60 Hz

Thiee Phase 100 - 125 kw 60 H2
220-0594 1 1207208 Voit
22n-0578 1 120/240 Vot
220-0673 1 7480 Vo't

50 Hertz 12 5 kw

2200667 1 Singte Phase
220-0668 1 Three Phase

60 Heriz 15 0 kw
Z20-0801 1 Swmgle Phase

Three Phase

2200585 1 120/208 Voit
220-0632 1 120/240 Volt
220-0655 1 277/480 Voit
225-0651 | 3477600 Voit
220-0651 1 600 Voit

X-Ray Applications
220-0667 1 50 Hertz
220-080 1 60 Hertz
BELL, ENOD
211-0138 1 Spec A through D

Begin Spec E
211-0138 ¥ Sets Without Overspeed

Switch

2110152 1 Sets With Overspeed Switch
ETUD, GENERATOR THROUGH

10.0 - 12.5 kw 60 Hz
$20-0607 L ] Spec A through D
S20-0838 4 Begin Spec E
5200060 4 Spec A through D
$520-0640 4 Begin Spec i
STUD, ROTOR THROUGH
5200613 1 10.0 - 12.5 kw 60 Hz
520-0815 1 All others
212-1064 2 Block, Coliector Ring Brush
214-0055 4 Brush, Coflector Ring
234-0163 1 Cover Assembly, Air Outlet

(Includes Parts Marked #)

REF. PARTY QryY. PART
NO. NO. USED DESCRIPTION
15 87C-0177 1 #Nut, Specd (#10)
16 304-0500 1 Resistor, Tapped Adjustable
17 232-1565 1 Brackel, Resistor Mounting
18 304-0006 2 Washer, Resistor Centering
189 520-0620 1 Stud. Resistor Mounting
20 866-0001 ] Nut, Acom (1/8-20
21 NUT, RCTOR THROUGH STUD
232-1567 1 Spec A through D {7/16-14)
870-0203 1 Begin Spec E {7/16-20)
22 222-0200 1 Washer - Cone Shaped {Spec
Rotor through Stud
23 GROMMET, RUBBER
508-0095 1 Air Bafiie
508-0112 1 Lead Outlet
24 204-0061 1 *Ring, Collector
25 516-0138 2 P, Roll {3716 x 8/16")
Alignment
26 332-0050 1 Clip - Brush Wwres
27 SCREW, CAP — HEX HEAD
800-0050 2 3/8-16x 1~
800-0051 2 3/8-16 x 1-1/4~
28 850-0050 4 Washer, Lock - Spring {3/8")
29 850-0055 1 Washer, Lock - Spring (7/16”
30 862-0015 4 Nut, Hex {5/16 - 18)
31 850-0045 4 Washer, Lock - Spriny (5/16"
32 811-0098 1 Screw, Machine - Round
Head Brass (#10-32 x 3/8")
33 856-0002 4 Washer, Lock - EIT (#8)
34 8090046 1 #Screw, Sheet Metal - Round
Head (#10 x 3/4")
35 813-0098 5 Screw, Machine - Round Hea
{#10-32x 3/8")
36 850-0040 1 Washer, Lock - Spring (1/4”)
37 812-0150 1 Screw, Machine - Round Hea
(1/4-20 x 5/8")
38 850-0040 1 Washer, Lock - Spring (1787}
39 856-0003 1 Washer, Lock - EIT (#15}
40 850-0030 5 Washer, Lock - Spring (#10)
41 871-0010 1 Nut, Hex - Brass {#10-32)
42 811-0098 1 Screw, Machina - Round Hea
Brass (#*3-32 x 3/8")
43 812-0085 4 Screw, Mazhine - Round Hea
(#P-32 % 1-1/87)
44 526-0049 4 Washer, Flat (13/64” 1D x
7716" OD x 1/32” Thk)
45 AB55-0002 4 Washer, Lock - EIT (#8)
48 812-0086 4 Screw, Machine - Round Hzz
(#8-32 x 1-1/4")
47 856-0003 1 Washer, Lock - EIT {#13)

* - Parts Inc’uded in Generator Botor Assembiies.
# - Parts Included in 234-2183 Cover Assembly.



GENERATOR EXCITER - SPEC A THROUGH 2

OPPOSITE SIDE

HOTE: 02SX1IN1A used on all 60 herty sets Spec A and B.

OBSXINIA used on al’ 60 herl sets Spec C and D.

06SX1N1B used on 2'1 60 heriz sets Spec E through M.

06SX1H1B used on = J0/240 volt, 120/208 voit and 500 voit, 3 phase, 80 hertz sets
begin Spec P.

DBSXINGB used on wfi 60 herlz sets (excep? 120/240 vol*, 120/208 voit and €00 volt,
< phase sets) begin Spec P.

DESXSINIA used on 23 50 heriz sets Spec A through D.

OBSXSINIE used on al! 50 heriz gets Spec E thrmugh M.

OESXS51N1B used on 1207240 voit, 120/208 v«:it and 600 volt, 3 phase, 50 hertz sets

begin Spec P.
O6SXSINIB u:;adona& 50 hortz sets {except 1207240 voit. 120/208 volit and 600 voit,
3 phase sefs) begin Spec P.

Chack your st namepiate for correct magneciter number. Select the correct Part Number
coiume Tt apphies 0 your set.



GENERATOR EXCITER - SPEC A THROUGH Z

. REF PART PART QUANTITY USED
NO. NUMBER DESCRIPTION AlBIiCID|E|{FIGI|H
02SXINIA  Use Column A X
04SX1INIA Use Column B X
04SXINIB  Use Column C X
04SXIN3B  Use Column D X
06SXINIA Use Column E X
06SXINIB Use Column F X
06SXIN3B  Use Ccliumn G X
06SX5INIA Use Column H X
06SXSINIB Use Column J
06SXS5IN3B Use Column K
209-0001 Exciter, Complete (Less Cover) 1
209-0002 Exciter, Complete (Less Cover) 1
209-0003 Exciter, Complete (Less Cover) 1
209-0005 Exciter, Complete (Less Cover) 1
209-0007 Exciter, Complete (Less Cover) 1
209-0008 Exciter, Complete (Less Cover) 1
209-0010 Exciter, Complete (Less Cover) 1
209-0011 Exciter, Complete (Less Cover) 1
209-0012 Exciter, Complete (Less Cover)
209-0013 Exciter, Complete {Less Cover)
1 234-0154 ® Cover, Exciter 111 1 1
1 234-0185 ® Cover, Exciter 11 1{ 1
2 234-0153 Panel Only, Exciter 1}l 1 i 1
2 234-0188 Panel Only, Exciter 1{ 1 1] 1
3 315-0083 Reactor, Gate 2
3 315-0099 Reactor, Gate 21 27 2
3 315-0102 Reactor, Gate 21 2] 2
3 315-0104 Reactor, Gate 2
4 232-1553 Gasket, Gate Reactor Mounting - Outer 2] 2} 2} 2 2] 2
4 232-1608 Gasket, Gate Reactor Mounting - Outer 2 2
5 232-1551 Gasket, Gate Reactor Mounting - Inner 21 21 2] 2f 2| 2§ 2} 2
) 232-1552 Retainer, Gate Reactor 21 2| 2} 2 2l 2
6 234-0191 Retainer, Gate Reactor 2 2
7 520-0211 Stud, Gate Reactor Mounting 1} 1 i 1
e 800-0013 Screw, Cap - Hex Head (1/4-20 x 2-1/2") 21 2
8 800-0015 Screw, Cap - Hex Head (1/4-20 x 3") 2] 2
9 305-0259 Rectifier Assembly (Includes Parts
Marked t) 1] 1] 1
9 305-0387 Rectifier Assembly (Includes Parts
Marked A) 1
9 305-0264 Rectifier Assembly (Includes Parts
Marked *) 1} 1 1
9 305-0388 Rectifier Assembly (Includes Parts
' Marked £) 1
10 305-0238 | tA*gRectifier Only, Power Field (Negative) | 2| 2| 2§ 2| 2| 2| 2 2
11 305-0239 | tA*ERectifier Only, Power Field (Positive) Zl 2 21 21 2] 2f 2] 2
12 305-0239 Af Rectifier Only, Field Flash 1 1
13 305-0240 | tA"ERectifier, Voltage Control 4] 4] 41 4] 4| 4 4| 4]




GENERATOR EXCITER - SPEC A THROUGH Z

QUANTITY USED

REF PART PARTY
NO. NUMBER DESCRIPTION aleiclolelrFlaginly
14 304-0476 t&Resistor (500-Ohm, S5 Watt) 1111111
14 304-0512 *£Resistor (156-Chm, SO Watt) 11111111
15 304-0498 |tA°E£Clip, Resistor Mounting 1yl
16 332-0697 {tA°€£Stud, Terminal (Flat Head) 2121212121221 212
17 332-0698 |[fA°£Stud, Terminal (Extendea Slotted Head) 111111311
18 870-0196 |tA°£Fastener (Compression Type) 21212121212 2{2}2
19 332-0699 Block, Terminal (6 Place) 111 i 1
19 332-0745 Block, Terminal (7 Place) 111 111 1
20 332-0746 Strip, Block Marker (7 Place) 1 1 1
20 332-0925 Strip, Block Marker(7 Place) 1 1
21 304-0489 Resistor, Fixed (200-Ohm, S0 Watt) 1
21 304-0511 Resistor, Tapped - 500-Ohm (425 Fixed,
75 Adj.) 1 1 1
21 304-0527 Resistor, Tapped - 500-Ohm (425 Fixed,
75 Adj.) 111 1| 1 1
22 304-0015 Washer, Centering - Resistor 2] 4714141414141 4] 4
23 232-1473 Spacer, Resistor Mounting 2
23 232-1550 Spacer, Resistor Mounting 2 2 2
23 232-1474 Spacer, Resistor Mounting 21 2 2) 2 2
23 315-0085 Reactor, Voltage Control 1
24 315-0:100 Reactor, Voltage Control 111111111
24 315-0105 Reactor, Voltage Control 1} 1
25 232-1548 Gasket, Voltage Control Reactor 2121212122y 22} 2
26 307-0584 Relay, Field Build-Up 1
27 520-0641 Stud, Tapped Resistor Mounting 1 111 1 1 1
27 812-0116 Screw, Tapped Resistor Mounting
(RHMS #10-24 x 4-1/2") 1 1 1
28 332-0050 Clip, Loop 1] 1 1 1
28 332-0052 Clip, Loop 111 11 1 1
29 508-0008 Grommet, Rubber (For 7/8" Hole) 11111111111
30 307-0643 Cover, Field Relay 1
31 304-0510 Resistor, Fixed (250-Ohm, 25 Watt) 11111111111
32 813-0112 Screw, Fixed Resistor Mounting
(RHSMS #10-32 x 2-1/2") 1111} 1) 1 1] 1
33 308-0175 Switch, Residual Reset 1 1 1
34 305-0238 Rectifier, Power Field - Negative 1 1
35 526-0173 Washer, Retainer - Voltage Control Reactox 1| 1} 1| 1| 1| 1} 1} 1} 1
ASSOCHATED HARDWARE (NOT ILLUSTRATED)
SCREW, MACHINE - ROUND HEAD
812-0156 1/4-20 x 1-1/2" A3 R¢quire
813-0101 #10-32 x 9/16" A3 R¢quire
811-0098 #10-32 x 3/8" (Brass) Re¢quire
813-0098 #10-32 x 3/8" R¢quire
815-0190 #8-32 x 3/8" R¢quire
815-0198 #8-32 x 5/8" A4 Réquire
815-0C¢01 Screw, Machine - Binder Head (Brass)
(*6-32 x 1/4") A4 Require




GENERATOR EXCITER - SPEC A THROUGH 2

£ - Parts included in 305-0388 Rectifier Asj

jembly

REF PART PART QUANTITY USED
! NO. NUMBER DESCRIPTION AIBICIDIE|F|G|H
WASHER, FLAT
526-0003 11/64" ID x 3/8" OD x 1/32" Thk As Requjrefl
526-0048 172" ID x 378" OB x 1/32" Thk A3 Requirefl
526-0049 .200" ID x 7/16" OD x 1/32" Thk A$ Requjregd
526-0179 7/32" ID x 5/8" OD x 1/16"™ Thk A$ Requjrefl
WASHER, LOCK - SPRING
850-0030 #10 A$ Requirel
850-0040 174" A$ Requirel
853-0005 Washer, Lock - ET (#8) As Requirefl
WASHER, LOCK - IT
854-0007 #8 As Requirefl
854-0010 #10 As Requlrep
854-0014 1/4" A Requjiregd
NUT, HEX
860-95008 #8-32 A$ Requiref
860-0011 #10-24 A$s Requirefd
862-0001 1/4-2¢ A Requjiref
870-0053 £10-32 As Requjrefd
871-0005 #6-32 (Brass) A$ Required
871-0007 #8-32 (Brass) Ay Requirefd
871-0010 #10-32 (Brass) A Requirefl
e - Use 234-0223 cover for housed sets.
t - Parts included in 305-0259 Rectifier Asgembly}
A~ Parts included in 305-0387 Rectifier Asjembly}
« - Parts included in 305-0264 Rectifier Asjembly|




48

REF  PART
NO. NO.

220-2024
220-2049
220-2050
220-2677
220-2659
220-2025
220-2050
220-2051
220-2678
220-2660

- 220-2026
220-2051
220-2052

| 220-2679

220~2661

Qry
USED

1 STATOR, GENERATOR

L] L ad s b P -t [ bkt |t L o ok ek

GENERATOR - BEGIN SPEC AA

PART
DESCRIPTION

50 Hertz

10 kw 53.53C

10 kw 55D,57,57X,518

10 kw 550,57,57X,518
(Extended Stack)

10 kw 53, 83
(Environmentally Protected)

10 kw 550,57,57X,518
(Environmentally Protected)

12.5 kw 53,53C

12.5 kw 55D,57,57X,518,2

12.5 kw 55D,57,57X,5i8
{Extended Stack)

12.5 kw 53.53C
(Environmentally Protected)

12.5 kw 55D,57,57X,518
{Environmentally Protected)

15.0 kw 53,53C

15.0 kw 550,57,57X,518

15.0 kw 55D,57,57X,.518
{Extonded Stack)

15.0 kw 53,83C
{Environmentally Protected)

15.0 kw 550,57,.57X,518
{Envirormentally Protected)

REF  PART
NO. NO.

220-2016
220-2041
220-2284
220-2042

220-2669
220-2451
" 220-2017
270-2042
220-2285
220-2043
220-2670
220-2652
220-2018
220-2043
220-2286
220-2044
220-2671

220-2653

Pt ek ek et b b b b gk ek b et

ek et b

[

PART
DESCRIPTION

60 Hertz

10.0 kw 3.3C

10.0 kw 4,4X,5D,18

10.0 kw 9X

10.0 kw 4,4X,5D,18
{Extended Stack)

10.0 kw 3,3C
(Environmentally Protected)

10.0 kw 4,4X,5D0,18
(Environmentally Protected)

12.5 kw 3,3C.8.,J

12.5 kw 4,4X,5D,18,C,D,G.L

12.5 kw 9X H

12.5 kw 4,4X,5D,18
(Extended Stack)

12.5 kw 3,3C
(Environmentally Protected)

12.5 kw 4,4X,5D,18
(Environmentally Protected)

15.0 kw 3,3C.8,J

15.0 kw 4,4X,50,18,C,D,L

15.0 kw 9X,H

15.0 kw 4,4X,5D,18
(Extended Stack)

15.0 kw 3,3C
{(Environmentally Protected)

15.0 kw 4,4X.50,18
{Environmentally Protected)



REF
NO.

b -

BN W

10

12
13
i

&
16
18

PART
NO.

QrY
USED

ROTOR

201-2156 H
201-2157 1

201-2311 1
201-2187 1
201-2158 1
201-2312 1

201-2158 1
201-2158 1
201-2313 1
201-2156

201-2156
201-2187

[y

201-2311

o

201-2157

201-2157
201-2158

201-2312

P

201-2158

201-2158
201-2159

201-2313

510-0112
232-2398
201-2151
515-0094
870-0284
205-0105
526-0008 1

870-0131
3580069
358-0070
853-0008
813-0100

& et B N b ok sk padt ol i ok ped ek

211-0237
220-2009
COVER, END BEL|

234-0185

234-0498
234-0542

I [ T sl W

234-0543

234-0223 1

ot

234-0541

GERERATOR -

PART
DESCRIPTION

50 Hertz

10 kw 53.53C,550.57.57X,518

10 kw 55D.57,57X.518
{Extended Stack)

10 kw 53,53C.55D,57,57X,518
{Environmentally Protected)

12.5 kw 53.53C,55D.57,57X,
518,2

12.5 kw 55D,57.57X,518
{Extended Stack)

12.5 kw 53,53C,55D,57,57X,
518 (Envirommentally
Protected)

15.0 kw 53,53C,55D,57,57X,
518

15.0 kw 550,57,.57X.518
{Extended Stack)

15.0 kw 53,53C,550,57,57X.
518 (Extended Stack)

60 Hertz

10 kw 3,3C.4.4X,50.18

10 kw 9X

10 kw 4,4X.S0,18
{Extended Stack)

10 kw 3.3C.4,4X.5D.18
{Environmentally Protected)

12.5 kw 3.3C.4,4X,5D0,.18.8,
C.D.G.J.L

12.5 kw 9X.H

12.5 kw 4.4X,5D,.18
{Extended Stack)

12.5 kw 3,3C,4,4X,5D,18
{Environmentally Protected)

15.0 kw 3,3C.4,4X,5D,18.8B,
C.D,J. b

15.0 kw 9X.H

15.0 kw 4,4X.5D,18
{Extended Stack)

15.0 kw 3,3C.4.4X,50,18
{Envirconmentally Protected)

*Bearing. Rotor

*Spacer, Bearing

*Rotor, Exciter

*Kev, Exciter Rotor

*Nut, ~xciter Rotor Locking

*Fan, Generator

*Washer, Flat (13/64" ID x
7/16" 00 x 1/32" Thk)

*Nut. Hex (#10-32)

*Rectifier Assembly - Positive

*Rectifier Assembly - Negative

*Washer, Lock - ET (#10)

*Screw, Machine - Round Head
(#10-32 x 1/2%)

Bell, End

Stator, Exciter

Sets Without Housing
Sets Without Generator Space
Heater or Overspeed Switch
Sets With Overspeed Switch
Sets With Ganerator Space
Heater
Sets With Generator Space
Heater and Overspeed Switch
Sete With Housing
Sets Without Generator
Space Heater
- Sets With Generator Space
. Heater

REF
NG.

19
20

37

38
39
40
41

BEGIN SPEC AA

PART
NO.

509-00%4

QrY
USED

1

PART
DESCRIPTION

Seal, Bearing (“0" Ring)

STUD, GENERATOR THROUGH

520-0798

$20-0797
520-0798
850-00S0
850-0040
850-0040
850-0055
853-0013
870-01717
862-0011
870-0203
871-0010
526-0260
232-0200
853-0013
809-0046

856-0003
800-0004

4

b (NS st N bk ek b =t ed NS RO P S O

N -

50 Hertz Sets
60 Hertz Sers

12.5JC Sets

15.03C Sets
Washer, Lock - Spring (3/8")
Washer, Lock - Spring {1/3")
Washer, Lock - Spring (1/4")
Washer, Jock - Spring (7/16"
Washer, Lock (1/4" ET)

Nut. Speed (%#10)

Nut, Hex (3/8-16)

Nut, Hex (7/16-20)

Nut, Hex - Brass (#10-32)

Washer, Flat (Special)

Washer - Cone Shaped

Washer, Lock (174" ET)

Screw, Sheet Metal - Round
Head (#10 x 3/4")

Washer, Lock (#10 EIT)

Screw, Cap - Hex Head
{1/4-20 x 5/8")

SCREW, MACHINE - ROUND HEAD (End Bell Cover

Mount ing)

812-0165
812-0167
812-0165
815-0194

800-0004
812-0169
811-0098

dNNN

1
1

Sets Without Housing
Sets Without Overspeed
Switch {1/4-20 x 4-1/4")
Sets With Overspeed Switch
{1/4-20 x 6")

Sets With Housing
(1/4-20 x 4-1/2%)

Screw, Hex Head - Thread
Cutting with ET (#10-32 x
3/8") Board (2) and Baffle
(4) Mounting

Screw, Cap - Hex Head
(1/4-20 x 5/8")

Screw, Machine - Round Head
(1/4-20 x 5-1/2")

Screw, Machine - Round Head
{Brass) (#10-32 x 3/8")

STUD, ROTOR THROUGH

520-0790

520-0789
$20-0790
234-0462
508-0112

508-0095
515-0103
232-2418
231-0161
234-0493
304-0500
232-2399
304-0006

1

[ O o

50 Hertz Sets
60 Hertz Sets
12.5JC Sets
15.0JC Sets
Baffle, Air
Grommet, Rubber - Generator
Adapter
Grommet, Rubber - Air Baffle
*Key., Fan to Rotor
Board, Connection
Adapter, Generator
Cover Assembly. Air Outlet
Resistor, Tapped - Adjustabl
Bracket, Resistor Mounting
Washer, Centering ~ Resistor
Mount ing

* - Parts Included in Generator Rotor Assemblies.



CONTROL

XES 1132-2



W

F -1

2]

-]

8

R

BB NRY

CONTROL

PART QTrTy. PART
NOC. USED DESCRIPTION
301-1962 1 Box, Control
PANEL, CONTROL
301-1964 1 Sets Without Indicator Lamps
301-2376 1 Sets With 1 or 2 Indicator Lamps
301-3567 1 Sets With 3 Indicator Lamps
301-3683 1 Saddie, Control Box -
Begin Spec AA
WASHER, FIBER - Resistor Mounting
508-0015 2 Sets Without Low
Qil Pressure Switch
508-0M15 4 Sets With Low Oil
Pressure Switch
RESISTOR. FIXED
304-0032 1 15 Ohm, 10 Watt
304-0217 1 1 Ohm, 10 Watt - Sets with
Low Oil Pressure Switch —
Begii: Spec G
307-0623 1 Reiay, ignition
RELAY, START SOLENOID
3G7-1046 1 Spec A through Z
307-0845 1 Begin Spec AA
GRCMMET. RUBBER - Output Box
508-G117 1 Spec A through Z (1-3/8" Hole)
508-0183 1 Begin Spec AA (1-3/4" Hole)
308-0154 1 Switch, Start/Stop (Housed
and Unhoused Sets)
308-0002 1 Switch, Selector (Manual or
Electric Start)
302-1366 1 Ammeter Kit, Charge (5-0-5)
inciudes Mounting Hardware
305-06573 1 Kit, Rectifier
305-0254 1 Bracket, Rectifier Mounting
337-0036 i} Strap, Ground - Control Box
(Begin Spec AA)
£#02-0078 4 fdount, Rubber - Control Box
332-0537 1 Block, Terminal (4 Place)
332-0566 1 Strip, Marker (4 Place)
3320706 1 Block, Terminal (8 Place)
332-0738 1 Strip, Marker (8 Place)
320-0104 1 Limiter, Cranking - Sets With
Low Oil Pressure Swilch
(Begin Spec G)

KREGULATOR, VOLTAGE - Begi: Spec AA
{See Separate Group Yor Components)

305-3589 1 Sets Without Voitage Adjustiment
305-0590 - -1 Sets With Voltage Adjustment
815-0350 8 Screw, Hex Washer Head -
Tapping (#10-32 x 3/8"}
COVER
301-1963 1 Control Box - Spec A through Z
301-3714 1 Voltage Regulator - Begiri
Spec AA
BOX, OUTPUT
301-1978 1 Spec A through Z
301-3682 1 Begin Spec AA
301-0856 1 Cover, Output Box
508-0001 1 Grommet, Rubber (1-1/16" Hole}
800-0024 4 Screw, Cap - Hex Head
{5/16-18 x 1/27)
850-0045 4 Washer, Lock - Spring
) (5/16")
526-0115 4 Washer, Flat (11/327 ID x

11/16” OD x 1/16" Thk)

30
N

35

37

41

42

PARY Qry. PART
NO. USED DESCRIPTION

815-0236 4 Screw, Self Tapping -
Hex Head (5/16-18 x 5/8")

856-0008 4 Wasbher, Lock - EIT
{(5/16™)

HARNESS, WIRING

3356-0305 1 Controt to Housing Stari/Stop
(Housed Sets)

338-0495 1 Contror to Output Box (House:
Sets)

338-0337 1 High Air Temperature Switch

{Sets With Vacu-Fic Cooling
RELAY, LATCHING

307-1129 1 Sets With High Air Temperatur
Switch or Overspeed Switch
{includes Leads)
307-1519 1 Sets With High Air Temperatur
Switch and Overspeed Switc
{includes Two Relays
With Leads)
PLUG, DOT BUTTON
517-0019 1 1/2" Hole
517-0G12 1 5/8" Hole
517-0139 1 11/53" Hole
332-0052 1 Clip, Wire - Begin Spec AA
322-0072 2 Socket, Panel Light -
Housed Sets
321-0175 ] Hcider, Fuse - Use Began
Serial Number B780304257
During Spec AA
321-0146 3 Fuse - 10 Amp - Use Began
Serial Number B780304257
During Spec AA
322-0063 As Req Holder, Indicator Lamp -
Sets With Indicator Lamp
322-0004 As Req Lamp, indicator - Sets
With Indicator Lamp
308-G002 1 Switch, Panel Light - Housed
Sets
322-0004 2 Lamp, Panel Light ~ Housed
Sets
307-0597 1 Relay, Ignition Stast - Spac A
through 2
BRACKET, CONTROL BOX MOUNTING
(Left Hand) Spec A through Z ’
301-1979 1 Unhoused Sets Without
Switchboard Controi
301-1965 1 Unhoussd Sets With
Switchboard Control
301-1964 1 Bracket, Control Box Mounting
(Right Hand) Spec A
through Z
332-0750 1 Kit, Polarity Marker - Used
on Early Models
416-0096 2 Clamp, Harness Support
305-0197 1 Reclitier, Full Wave - Sets
With Low Oit Pressure
Swiich (Spec A through F)
308-0091 1 Switch, Reset - Sets With
Low Oil Pressure Switch
_ (Spec A through F) i
307-0614 1 Relay, Latching ~ Sets With

Low Oil Pressure Switch
{Spec A thrpugh F)



REF. PART
HO.

1

va N

VOLTAGE REGULATOR—BEGIN SPEC AA

ary.
USED

PART
DESCRIPTION

REGULATOR, VOLTAGE

3050589
305-0580
300-154D

8150780

812-0070

1

1

|

Dl -

Without Voltage Adjustment
{includes Parts Marked *)
With Voitage Adiustment
) {inciudes Parts Marked #)
*#Board, Voliage Regulator -
Begin Spec AB (Replaces
300-1006 Board Lised Begin
Spec AA through Serial
Number F760142041 During
Spec AA and 300-1404 Board
Bogin Sarial Number
F760142042 During Spec AA
Untii Spec AB) Refer to
Printed Circuit Board Parts
Catalog Nurnber 900-0234 for
Board Componenis
*#Screw, Tapping - Round Head
{98-32 x 3/8")
*#Washer, Lock - ET {(#8)
“#Breaker, Circult
*#Screw, Machine - Round Hoad
(#6-32 x 1-1/4")

PART
DESCRIPTION

*#Nut, Hex - With ET {#6-32)
*#Reactor
*#Transtormer, Vollage
*Plug, Dot Button
*#Screw, Machine - Round Hsad
{#4-40 x 1/4")
*Washer, Lock - ET (#4)
*Nut, Hex (#4-40)
*aScrew, Machine - Round Head
{#6-32x 1/27)
*#Nut, Hex - With ET (#6-32)
*#Block, Terminat
*#Panel, Mounting

17 HARNESS, WIRING - Voltage Regulator

REF. PART QTy.
NO. NO. USED
6 870-0183 4
7  315-039% 1
8 3150386 1
9 517-0045 1
10 812-0027 1
11 853-0001 1
12 860-0003 1
13 812-0063 2
14 870-0183 2
15 332-1647 1
16 301-3713 1

to Exciter Stator

338-0744 %

338-0917 1
18 332-0842 8
19 303-0103 1
20 303-0194 1

Sets Without Overspeed Switch
Sets With Overspead Switch
*#Tie, Cable
#Rheostat
#Knob

* . Paris included in 305-0589 Voltage Reguiator Without

Adjustment.

# - Parts Included in 305-0590 Voltage Regulator With

Adjustiment.



SERVICE KITS AND MISCELLANEOUS

mmmmmwmmgmup.

PART Qry. PART
NO. USED DESCRIPTION

98-1100 1 Decai Kit
168-0064 1 Gasket Kii, Generator Set
OVERHAUL KIT, GENERATOR SET
522-0199 1 Spec A through Q
5220235 1 Begin Spec R
PAINT, TOUCH-UP (13 0z. Pressurized Can)
525-0137 Metaliic Green
525-0305 Non-Metzllic Green

525-0454 Greige - Enamel



SPECIAL PARTS SECTION
PENNSYLVANIA APPROVED GENIZRATOR SETS

CRANKSHAFT AND FLYWHEEL - SPEC A THROGUGH Q

REF. PART Qry. PART
NO. NO. USED DESCRIPTION
1 104-0477 1 Crankshaft
2 134-144e 1 Flywheel Assembly - Includes

Hub and Mounting Hardware

REF. PART
NO. NO.

1 103-0252
2 103023
3 103-0225

REF, PART QTy. PART
NO. NO. USED DESCRIPTION
1 191-0453 1 Starter - Includes Pinion
Gear and Pin (See Separate
Group for Components)
z 191-0342 1 Base and Shaft, idier Gear
3 518-0198 1 Ring, Retaining ~ ldler Gear
4 526-0175 1 Washer, Thrust - idler Gear
5 191-0457 1 Gear Assembiy, Idier
6 15i-0354 1 Gear and Clutch Assembly,
Crankshaft
7 509-0093 1 Seal, “O" Ring - Starter
Mounting

8 338-0335 1 Harmess, Starter to Control




SPECIAL PARTS SECTION
PENNSYLVANIA APPROVED GENERATOR SETS

STARTER PARTS - SPEC A THROUGH Q

REF. PART aTyY. PART
NO. NO. USED OESCRIPTION
191-0453 1 Starter
1  191.0452 1 Armature
2 181-10v7 1 Coil Assembly, Fiald
3 191-0513 1 Brush Sel, Service
4 181-1018 1 Head Assembly, Commutator
End
5 191-1020 1 Spring, Brush (Set of 4)
6 1911021 1 Washer, Armature Thrust
{Package) Use as required.
7 191-1022 1 Stud, Terminal (Packzge)
8 191-0450 1 Gear, Pinion
9 516-0154 1 Pin, Pinion Gear
10 191-0451 1 Spacer, Armature to Adapter
*1  191-0448 1 Acdapter
2  191-0329 1 Bushing, Adapter
i3 509-0092 1 Seal, Oil Armature Shaht -
Front
14 S00.0000 1 Seal. “O” Ring Startsr

Motor Mounting



SPECIAL PARTS SECTION
PENNSYLVANIA APPROVED GENERATOR SETS

CONTROL - SPEC A THROUGH Z

REF. PART Qary. PART REF. PARY QTy. PART
NO. NO. USED DESCRiPTION NO. NO. USED DESCRIPTION
1 307-0773 1 Relay - Start Disconnect 6 332-0751 1 Block, Terminal (10 Place)
and ignition 7 332-1235 ] Strin. Marker (10 Place)
2  30B-00G3 1 Switch 8 307-0845 1 Soienoid, Start - Begin
3 307-0860 1 Relay. Fieid Build-up Spec L
4 323-0321 1 Socket. Relay 8 306-0195 1 Bracket, Solenoid Mounting
5 30790778 1 Spring, Hoid-down - Relay 10 332-0052 1 Clip, Tinnerman
OIlL BASE - BEGIN SPEC K
REF. PART Qry. PART
NO. NO. USED DESCRIPTION
- 1 CUSHION, VIBRATION (Cone Shaped) Generator End
! 402-0287 2 Vacu-Flo Cooled Sets and Sets
not Housed or Skid Mounted
402-0286 2 Housed and Skid Mounted Sets

FUEL SYSTEM (GAS, GAS-GASOLINE AND LPG)

(NOT ILLUSTRATED)
PART  @rv. PART
NO.  usED DESCRIPTION

149-0558 1 Strainer
307-0312 1 Vaive, Fuel
418-0025 1 Hydrometer



OPTIONAL PARTS SECTION

This section contains illustrated parts listings of tactory instc!ied options. Optiens may noi be
applicabie to all models; {or field conversions additional paris are usually required.



CIL BATH AIR CLEANER — OPTIONAL

Do mmauuas

10

:

-k eh - LY LR N.n.n.n;-n..sg

‘PART
-DESCRIPTION

Cleaner,-Air

Band, ‘Air Cleaner

Clamp, Hose

Hose, ‘Air Cleaner

Adapter, Air Cleaner

Screw, Cap - Hex Head
{1/4-20x 1/2)

Washer, Lock - Spring (1/4")

Nut, Hex (1/4-20)

Screw, Cap -Hex'Head
(1/4-20x 3*)

Screw, Gap - Hex Head
(1/4-20x:1")

Washer, Lock - Spring (1/47)

Gasket, Adapter Mounting

‘Washer,-Flat-(17/64" 1D.x

7/16” OD'x 1/32" Thk)



CONTRACTOR AIR CLEANER - OPTIONAL

£

29

REF.
NO.

PART
NO.

140-0645
800-0015

526-0108
800-0007

12

QTy.
USED

1
1

- e

-h b

- N

- b L

PART
DESCRIPTION

Adapter, Air Cleaner Hose

Screw, Cap - Hex Head
(1/4-20x 37)

Washer, Flat (17/64" 1D x
7/16” OD x 1/32" Thk)

Screw, Cap - Hex Head
{1/4-20 x 1")

Washer, Lock - Spring (1/4")

Clamp, Hose

Hose, Connector (Rubber) -
2” Long

Tube, Air Induction

Eibow (Rubber)

Cleaner, Air (Inciudes
Element and Baffle) .
Band, Air Cleaner Mounting

Bracket, Air Cleaner
Mounting

Pre-Cleaner, Air Cleaner

Eletent, Air Cleaner

Scrow, Cap - Hex Head
(5/16-18 x 1/2")

Washer, Lock - Spring (5/16")

Nut, Hex (5/16-18)

Bafile, Air Cleaner



REF.
NO.
1

[0 ]

DAY TANK — OPTIONAL

PART
DESCRIPTION

One Quart
Two Quart
Reducer, Restricted

One Quart
Two Quart

One Quart

Two Quart

Spacer, Mounting - Bracket
19 Rocker Cover

Vaive, Solenoid

Main Tank to Day Tank

PARY Qry.
NO. USED

TANK, DAY
159-0254 1
159-0746 1
153-0705 1
BRACKET, MOUNTING
1590759 1
159-0826 1
BAND, MOUNTING
158-0121 1
1590825 1
159-0761 2
307-0565 1
UINE, FUEL
501-0005 1
501-0008 2

Day Tank to Fuel Pump (1)
and Day Tank to Carburetor
(4]

REF.

"

12
13

14
16
17

PARTY
NO.

502-0053

502-0082
505-0057
502-0002

504-0007

850-0040
860-0013

Qry.

2

NN =

N NN N

PART
DESCRIPTION

Elbow, Male - 45°
(Brass) Solenoid Yalve 1o
Carburetor Line (1) and
Day Tank to Fuel Pump
Line (1)
Nipple, Hex - 1/8” (Brass)
Plug, Pipe - Square Head {1/8")
Elbow, inverted Flare - 90°
(Brass) Fuel Pump and
Carburetor Inlet - Begin
1

Valve, Fuel Pump Inlet

Screw, Cap - Hex Head (1/4-20
x 3/4™)

' 4sher, Lozk - Spring (1/4™)

Kut, Hex (1/4-20)

Screw, Cap - Hox Head
{5/16-18 x 3-1/2")

Wesher, Lock - Spring (5/167)



FUEL TANK (HOUSED SE7S) — OPTIONAL

REF. PART Qry. PART
NO. NO. USED DESCRIPTION
159-0799 » Tank Assembly, Fuel -
Complete (includes All
Listed Parts)
1 159-0788 1 Tank, Fuet - 15 Gallon
2 158-0786 2 Strap, Mounting
3 1590788 2 Bracket, Support
4 159-0787 2 Strap, Hold-down
5 159-0512 1 Cap and Indicator
6 504-0004 1 Valve, Shutoff
7 501-0007 1 Line, Fuel - Flexible (24”)
8 158-0751 1 Gasket, Fuel Cap
9 307-0565 1 Valve, Fue! Solenoid
10 336-1424 1 Lead - Control to Fuel
Solenoid Valve
11 332-0050 1 Clip, Fuel Line
12 502-0082 1 Nipple, Hex - 1/8" (Brass)
13  505-0057 Plug, Pipe (1/8")
HARDWARE, MOUNT ING - Hot Hiustrated
800-0009 4 Screw, Cap - Hex Head (1/4-20
x 1-1/2"}
821-0010 8 Screw, Locking Head (1/4-20
x 7/8™)

850-0040 4 Washer, Lock - Spring (1/4”)



FUEL SYSTEM (GAS, GAS-GASOLINE AND LPG) — OPTIONAL

14 :"]
13—y
15
&‘” 1"
% & R
16 tO
8-s
4
N \&)sé °
\:_) @ﬁ\ N
REF. PART ary. PART REF. PART Qry. PART
NO. NO. USED DESCRIPTION NO. NO. USED DESCRIPTION
1 REGULATOR, GAS 8 505-0128 1 Bushing, Reducer (1-1/4" x
1 Algas Manufacturing - Order 3/8") Algas Regulator
148-0311 9 148-0107 1 Vent, Reguiator
1480817 1 Garretson Manufacturing 10 504-0007 1 Valve, Fuel Pump Inlet -
2 CARBURETOR (See Separate Group for Components) Gas- Gasoline Setls
Spec A through Q 11 307-0615 1 Primer Assembly, Solenoid
1410757 1 Gas and LPG {Algas Regulator)
141-0758 1 Gas - Gasofine - Spec A 12 14906838 1 Plate, Fue! Pump Hole - Gas
through K Also Order and LPG Sets
153-0430 Thermo-Magnetic 13 505-0057 1 Plug, Pipe - Square Head
Choke Kit {1/8") Garretson Regulator
Bagin Spec R 14 143-0231 1 Spring, Wire - Choke Stop
141-0888 1 Gas and LPG (Gas - Gasoline Sets)
141-0886 1 Gas - Gasoline 15 502-0020 1 Elbow, Street (80°) Brass
3 S03-0159 1 Hose, Ragulator to Carburetor (Fuel Pump inlet) Gas -
4 503-0032 2 Ciamp, Hose Gasoline Sets
S 1480519 1 Connector, Hose 16 502-0002 1 Elbow, Inverted Male - Brass
& 505-0101 1 Nipple, Pipe (3/8” X Close) {Fuel Pump Outlet) Gas -
7 | Elbow, Pig= (3/8™ X 90°) Gasoline Sets



REF

ot
QDWW 30N s 's

PARY

148-0626
148-0627
505-0007
505-0020
505-02302
505-0017
505-0166
110-0810
505-0129
307-0312
307-0829

505-0102

505-0132 .

505-0120

L R e e T gg

FUEL SYSTEM (LPG

PART
DESCRIPTION

Valve, Control (Propane Inlet)

Switch. Pressure

Reducer (1/4" to 1/8%)

Reducer (3/4" to 1/4")

Nipple, Half (1/4" x 1-1/2%)

Reducer (3/8" x 1/4")

Tes, Pipe (3/4")

Bracket

Reducer (1" x 3/4")

Valve, Magnetic - 12 VOC
Kit, Coil - Replacement

(For above valve)

Nipple, Pipe (3/4" x 1-3/8")

Elbow ~ 90° (3/4")

Elbow, Street - 90" (3/8")

REF
KD,

14
15

16
17
18
19

20
21

22
23
24
25

PART
NO.

148-0311
$02-0002

503~1559
5010005
508-0071
821-0018

870-0212
821-0011

140-1753
503-0183
370-4008
502-0020

P ) b ok N B DD bl eeh bk ek b g‘g

AND NATURAL GAS) - OPTIONAL

865C

PART
DESCRIPTION

Regulator, Gas

Elbow, Inverted Male (1/4"
Tube x 1/8" Pipe)

Hose, Gas Fuel (1/2" ID x .

Hose, Fuel (3/16" ID x 18~

Grommet. Rubber (7/8" Hole,

Screw, Self-Locking ~ Hex
wWasher Head El/d-ZD x 5/8'

Nut, Locking {1/4-20)

Screw, Self-Locking - Hex
Washer Head (1/4-20 x 7/8'

Bracket, Mounting

Clamp, Hose (#10)

Spacer

Elbow, Street - 90° (1/8")



HIGH AIR TEMPERAT!JRE SWITCH - OPTIONAL

5 ; 10

@-—8
Po—=6
@’*‘7
REF. PART Qrvy. PART
NO. NO. USED DESCRIPTION
1 SWITCH. HIGH AIR TEMFPERATURE
309-0196 1 *Sets Without High Air
Temperature Indicator Lamp
309-0206 1 “Sels With High Air Temperature
indicator Lamp
2 309-0195 1 ‘Bracket, Mounting
3 508-0126 4  “Washer, insuiating
4 508-0127 1 ‘“Insulator, Sieeving
5 526-0021 1 *Washer, Fiat (17/64” iD x
3/4” OD x 1/16" Thk)
6 856-0006 T *Washer, Lock - EIT (1747}
7 862-0001 1 “Nut, Hex (1/4-20)
8 332-0876 1 “Terminal, Ground
9 812-0076 2  #Screw, Machine - Round Head
(#8-32 x 5/16")
10 870-0221 2 #Nut, Hex - With ET (#8-32)
1% 338-0337 1 #Harness, Wiring
12 SWITCH, HIGH AIR TEMPERATURE

309-0162 1 $Used on Air Duct and Shutter -
Spec A through K
(Externial Springs)
Used on Vacu-Flo Cooling Scrotll

309-0162 ¥ # Seis Without High Air
Temperature Indicator Lamp
309-0171 1 # Sets With High Air

Temperature Indicator Lamp

* - Sets with Switch Mounied on Exhaust Manifold.
# - Sets with Switch Mounted on Vacu-Flo Cooling Scroll.
$ - Sets with Switch Mounted on Air Duct and Shutter - Spec A through K (External Springs).



VACU-FLO COOLING — OPTIONAL

REF. PART ary. PART
NO. NO. USED DESCRIPTION
CONVERSION KIT, FIELD — Vacu-Flo Cooling
134-1832 1 Spec A through Q
134-1939 1 Begin Spec R
1 134-1521 1 Scroll Agsembly (inciudes Parts
Marked *)
2 8950126 1 *Stripping, Seal
3 134-3081 1 “Guard. Scroll Outlet
4 8150421 4  *Screw, Sheet Metal - Hex
Head With ET (#10-16 x 1/2")
5 508-0002 1 Grommet, Rubber (1/2” Hole)
High Air Temperature
Switch Leads
6 517-0112 2 Plug, Plastic (1" Hole)
7 508-0117 1 Grommet, Rubber (1" Hole)
Governor Adjust Opening
8 517-0021 3 Plug, Dot Button (7/8" Hole)
Scroll Mounting Opening
8 517-0150 1 Plug, Nylon (1-3/16" Hole)

Scroll Center Opening
* - Parts Included in 134-1521 Scroll Assembly.



AIR DUCT — OPTIONAL

M 11531

REF. PART Qry. PART
NO. NO. USED DESCRIPTION
1 134-3756 1 Duct Ki, Air (Inciudes Parts
Marked *)
2 8700178 3 *Nut, Speed - Sheet Metal
(1/4-20)
3 853-0013 3 °washer, Lock - ET (1/4”)
4 B15-0235 3 *Screw, Cap - Hex Head,
Pointed End (1/4-20 x 5/8")
5 508-9002 1 *Grommet, Rubber (1/2” Hole)
6 154-0738 1 *Gasket, Exhaust
7 1341375 1 *Plate, Exhaust
8 850-0650 2  *Washer, Lock - Spring (3/8")

© - Parts included In 134-3758 Air Duct Kx.



AIR DUCT AND SHUTTER (HOUSED SETS) — OPTIONAL




REF.
MHO.

&G o sW %]

CweN

12

4
15
18

17
18
19

AIR DUCT AND SHUTTER (HOUSED SETS) — OPTIONAL

PART QvY. PART
NO. USED DESCRIPTION
134-3754 1 Duct and Shutter Kit, Air -
Complete Replacement for
Sets With Air Duct and Shutter
Assembly With External ov
tnternal Springs {includes
Parts Marked 7)
134-3756 L *Duct Kit. Air
{NOTE: Cannot be used on
early model shutter assembly
with extemnal shutter pivot
springs) inciudes Parts
Marked ¥.
134-2411 2  “Bracket and Pivot, Shutter
134-1802 1 *Bracket and Pivot, Shutter
and Rod
134-1801 1 “Bracket and Pivot, Shutter
and Spring
SHUTTER, AIR OUTLET
134-1237 2  +Spec A through K
134-1614 2 “fBegin Sgsc L
150-1358 1 “g£+Joint, Ball
134-1606 ¥ “£Rad, Shutter Controt {Upper)
134-1607 1 “£Rod, Shutter Controf {Lower)
B8EARING
Sets With interszal Shutter
Springs
134-2900) 4 * Shutter
134-1248 2 ° Actuating Atm
i34-1248 4 + Spec & tiwvough K
134-1248 6 £ BeginSpecl
BRACKET AND GUIDE, VERMATHERM
134-1244 1 +Spec Athrough K
134-161C 1 “&Begin SpecL
134-0656 1 "£+Spring, Vernatherr: Eloment
305-5085 1 *S+Element, Verratherm
134-08658 i *£+Spring, Shutter Return - Lower
134-1817 1 “Spring, Shutter Return - Upper
CLiP, ROD END
518-0004 1 “£+Right Side
518-0006 2 fLeft Side - Begin Spec L
134-1805 1 “€£Shafi, Actualing Arm
134-1604 1 *£Amm, Actuating
WASHER, FLAT - Begin Spec i
526-0213 1 217687 1D x 1" OD x 1/8" Thk -
Sets With Internal
Shutter Springs
526-0045 1 £21/84" 1D x 5/8" GDx 1/8” Thk -
Sets With External
Shytier Springs
134-1375 1 “£#Plate, Exhaust Outlet
i54-0738 1 "t¥(Gasket, Exhaust Outiet Flate

REF.
NO. NC.

22 8150194
23 813-0097
24 821-0010
25 526-0%113

26 853-0008
27  853-0016
28 856-0006
29 862-0015
30 870-0131
31 526-0175

870-0053
815-023%

88

853-0013
870-0178

888

134-1242

134-1242
134-1612

PART

QTy.
USED

8
2

-

TS D = - N

1
3
3
3

3

2
1
37 BRACKET, SHAFT Al

Springs
134-1238
134-1611
38  i34-1247
353 134-1437
40  850-0050

41 508-0002

MNON) o b b

-

PART
DESCRIPTION

*Screw, Cap - Hex Head With ET
(#10-32 x 3/8")
*Screys. Machine - Round Head
{#10-32 x 5/16")
“Screw, Cap - Hex Head
Locking (1/4-20 x 1/2")
*Washer, Flat - Actuating
Asm Bearing
“Washer, Lock - ET (#8)
*Washer, Lock - ET (5/167)
*Washer, Lock - EIT (1/4")
*Nut, Hex (5/16-18)
*Nut, Hex - ET (#10-32)
*Washer, Flat (41/64" 1D x
29/32" OD x 1/16" Thk)
Vernatherm Element to Spring
*Nut, Hex (¥10-32)
*#Screw, Cap - Hex Head
{1/4-20 x 5/8")
"#Washer, Lock - ET {1/4")
“#Nut, Speed (1/4-20}

BRACKET AND PIVOT - Sets With External Shuttsr Spring

+Spec A through K

Begin Spec L
£ Without Control Rod Bracket
£ With Controi Rod Bracket

ND PIM - Sets With Externat Shutter

Spec A through K
Begin Spec L
+Rod, Shutter Control
£+Spring, External - Shutter Pivot
*#Washer, Lock - Spring (3/8")
Engine Air Qutlet Duct
*#3rommet, Rubher {1/2" Hole)
Air Duct

* - Parts Included in 134-3754 Air Duct and Shutter Kit (With
internal Shutter Springs)

# - Pants Included in 134-375% Air Duct Kit

+ - Parts that apply to Air Duct and Shutter Assembiy with External
Shutter Springs used Spec A throuigh K. For complste replace-
ment ordaer 134-3754 Air Duct and Shutter Kit.

£ - Paris that apply to Air Duct and Shutter Assembly with External
Shutier Springs used begin Spec L until the usa of Air Ductand
Shutter Assembly vith internail shutier springs. For complete
replacement order 134-3754 Air Duct and Shutter Kit.



““HOUSING AND SKID BASE — OPTIONAL

M 1353



REF.
NO.

[ VN - ]

HOUSING AND SKID BASE — OPTIONAL

PARY QryY. PART
NO. USED DESCRIPTION

HOUSING KIT, CONVERSION

405-2248 1 With Duct, Withou! Meter Panel

405-2249 1 With Duci and Shutte:s,
With:out Meter Panel

405-2247 1 With Duct and Meter Panel

405-2255 1 With Duct and Shutters,
and Meter Panel

403-0661 1 Base, Skid

PANEL, FRONT - UPPER (Engine End})

£05-1323 1 Sets Without Oii Bath
Air Cleaner

J05-1651 1 Sets With Oil Bath Air Cleaner

405-1333 1 Panel, Front - Lower
{Engine End)

PANEL, REAR (Generator End)

405-1322 1 Sets WITHOUT Meter Panel

405-1331 1 Sets WITH Meter Panel

PANEL, DOOR - REAR END

405-1329 1 Sets WITHGUT Meter Panel

405-1332 1 Sets WITH Meter Panel

405-1330 1 Panel, Generator Access

405-1326 1 Panel, Top

PANEL, RIGHT SIDE

405-1342 1 Sets WITHOUT Shutters

§05-1352 | Sets WITH Shutters

405-1325 1 Panel, Left Sude

4051327 1 Rail, Stftener - Right Side

405-1328 1 Rail, Stiffener - Left Side

405-1341 2 Bracket, Stiffener Rail

435-0501 2 Bracket, Battery Support

416-0502 1 Frame, Battery Hold-down

406-0002 1 Knob, Rear End Door Panel

#06-0105 2 Fastener, Housing Hold-down

405-1138 2 Pin, Shouider - Rear End
Panet

4055-1139 2 Spring, Shoulder Pin - Rear
End Panel

526-0115 2 Washer, Fiat (11/32" 1D x

11716 OD x 1/16™ Thk)

REF.
NO.

20
21

22

27

PALIT QTy. PART
NO. USED DESCRIPTION

516-0033 2 Pin, Cotter (3732 x 5/8™)

520-0490 2 Stud, Battery Hold-down
{5/16 x 8-13/16")

DUCT, EXHAUST MANIFOLD

{See Separate Group for Components)

134-3756 1 Sets Without Shutters

134-3754 1 Sets With Shutters

405-1181 2 Stop, Door

503-0423 1 Hose, Fiexible - Generator
Air Duct

336-0476 1 Strap, Ground - Engine to
Frame

895-0104 1 Stripping, Foam Weather -
(76™)

BAND, MUFFLER

140-0631 2 Used for Mounting 155-0456
(Standard) Muffler

140-0078 2 Used for Mounting 155-0:360
{Critical) Muffler

SCREW, CAP - HEX HEAD

80¢-0003 5 1/4-20 % 42"

800-0025 12 5/16-18 x 5/8™

821-0010 32 1/4-20 x /2" (Self-Locking)

815-0181 14 #10-32 x 1/2” (Thread
Cutting With ET)

862-0015 18 Nut, Hex (§/16-18)

WASHER, LCCK - SPRING

850-0045 14 5/16"

850-0040 5 L%

850-0030 20 #10

526-0115 10 Washer, Flat (11/32" 1D x
11/16” OD x 1/16” Thk)

813-0098 20 Screw, Machine - Round Head
{#10-32 x 3/8")

870-0110 24 Nut, Speed (1/4-20)

405-1674 1 Shield, Rain

134-1375 1 Ptate, Exhaust Qutiet Cover



SKID AND BATTERY RACK — OPTIONAL

REF. PART GQvY. PART
NO. NO. USED DESCRIFTION
1 403-0661 ] Skid
2 416-0502 1 Frame, Battery
3 526-0115 2 Washer, Flat (11/32” 1D x
11/16" OD x /16" Thk)
4 520-0490 2 Stud, Battery Frame
5 850-0045 2 Washer, Lack - Spring (5/16™)
§ 862-0015 6 Nut, Hex (5/15-18)

CARBURETOR AIR HEATER (SPEC A THROUGH W) — OPTIONAL
(GASOLINE SETS)

NOTE: For complete replacement refer to Carburetor Air Heater
Group Begin Spec P — Order by carburstar air heater kit number.

REF. PART Qry. PART
NO. NO. USED DESCRIPTION
1 815-0048 4 Screw, Hound Head - Self

Tapping (#10-32 x 3/8")

S

= 2  140-0650 1 Cover, Air Cleaner (Hot Air)
= 3 140-0654 1 Box, Air Outiet (Shutter)
7 4 140-0858 1 Cover, Air Cieaner Pan
%, N~ 5  503-0004 2 Clamp, Hose
‘it 6 503-0397 1 Hose, Hot Air
7 854-0010 4  Washer, Lock - IT (#10)



1

bauN

-
DQWE NN

-d
™

PART
NO.

813-0098
850-0030

232-2463

815-2001

$53-0003
850-0006
332-1279
338-1165
508-0071
8130112

304-00 15

VOLTAGE REGULATOR FILTER - OPTIONAL

3

B Nk b e mg

PARY
DESCRIPTION

Screw, Machine - Round Head
{#10-32 x 3/8™)

Washer, Lock - Spring (#10)

Cover, Housing

Screw, Machine - Binding Head
Brass (#6-32 x 1/4")

Washer, Lock - ET (#6)

Nut, Hex (¥6-32)

Terminal, Lug

Harness, Wiring

Grommet, Rubber

Screw, Machine - Round Head

T{#10-32 x 2-1/27)

Washer, C.ntering

REF.
NO.
12
13
14

15

16
17
18
19
20
21

PART
NO.

304-0232
870-0053
304-0120

812-0079

850-0025
860-0008
312-0198
312-0197
232-2462
332-0942
£25-1304

ES1130

UsED

N 8B

i
1

PART
DESCRIPTION

Insulator, Resistor

Nut, Hex (#10-32)

Resistor, Fixed (2 Ohm,
25 Watt)

Screw. Machine - Round Head
(#8-32 x 1/2")

Washer, Lock - Spring (#8)

Nut, Hex (#8-32)

Bracket, Mounting - Capacitor

Capacitor

Housing. Filter

Tie. Cable

Diagram. Wiring



AC METER PANEL (HOUSED SETS) — OPTIONAL




v

REF,
NO.

1

AC METER PANEL (HOUSED SETS) — OPTIONAL

PART QTy. PART
NO. USED DESCRIPTION

PANEL, METER — Begin Spec AA (Spec A through
Z Supply Compiete Model, Specification Number
and Serial Number)
120/208 Voit
Sets Without Frequency Meter
and Running Time Meter
Sets With Frequency Meter
and Running Time Meter
120/240 Voit
Single Phase Sets
Sets Without Frequency
Meter and Running Time
Meter
Sets With Frequency Meter
and Running Time Meter
Three Phase Sets
Sets Without Frequency
Meter and Running Time
Meter
Sets With Frequency Meter
and Running Time Meter
220/380 Volt
Sets Without Frequency Meter
and Running Time Meter
Sets With Frequency Meter
and Ruaning Time Meter
240/416 Volt
Sets With Frequency Meter
and Running Time Meter
277/480 Volt
Sets Without Frequency Meter
and Ruaning Time Meter
Sets With Frequency Meter
and Running Time Meter
347/600 Voit
Sets With Frequency Meter
and Running Time Meter
Broad Range Sels
Sets With Frequency Meter
and Running Time Meter
Switch, Selector - Voltmeter
(3 Phase Sets)
Knob, Selactor Switch -
3 Phase Sets

301-2088 1

301-2204 1

301-1554 1

1-2288 1

301-2088 1

ks

301-2204

301-2373 1

301-2308 1
301-23C8 1

301-2373 1
301-2308 1

301-3736 1

301-3732 1
308-0012 1
303-0075 1

RESISTOR, FIXED
3040305 1 2717/480 Volt Sets (45,000
Ohm, 10 Watt)
304-0536 1 600 Volt Sets (9,000 Ohm,
50 Watt)

BAR, CIRCUIT BREAKER TIE

320-0187 1 Sets With 3 Circuit Breakers
320-0202 i Sets With 2 Circuit Breakers

REF.
NO.

6

10

11
12
13

14
15

PART QTYy. PART
NO. USED DESCRIPTION

BREAKER, CIRCUIT (Setec! According to
Existing Breaker)

Single Pole
320-0150 As Req. 20 Amp, 480 Voit
320-0019 As Req. 25 Amip, 120/240 Volt
320-0151 As Req. 25 Amp, 480 Voli
320-0020 As Req. 35 Amp, 120/240 Volt
320-0153 As Req. 40 Amp, 120/240 Volt
320-0198 As Reg. 45 Amp, 120/240 Volt
320-0052 As Req. 50 Amp, 120/240 Voit
320-0195 As Req. 55 Amp, 120/240 Voit
320-0021 As Req. 60 Amp, 120/240 volt
320-0366 As Req. 65 Amp, 1206/240 Voit
320-0148 As Req. 70 Amp, 120/240 Volt
320-0367 As Req. 75 Amp, 120/240 Voit
320-0251 As Req. 100 Amp, 120/240 Voit

Three Pole Companion
320-0514 As Req. 15 Amp, 600 Voit
320-0486 As Req. 20 Amp, 480 Volt
320-0459 AsReq. 20 Amp, 600 Volt
320-0487 As Req. 25 Amp, 480 Volt
320-0488 As Req. 30 Amp, 480 Voit

AMMETER, AC (Select According to Scale)

302-0460 As Req. Scale Reads 0-20
302-0418 As Req. Scale Reads 0-30
302-0444 As Req. Scale Reads 0-35
302-0419 As Req. Scale Reads 0-50
302-0458 As Req. Scale Reads 0-80
302-0410 As Req. Scale Reads 0-150

VOLTMETER, AC (Select According to Scale;

302-0420 1 Scale Reads 0-150
302-0421 1 Scale Reads 0-300
302-0612 1 Scale Reads 0-500
302-0422 1 Scale Reads 0-600
302-0423 1 Scale Reads 0-750

METER, FREQUENCY (Check Meter Face for
Part Number)

50 Hertz
302-0234 1 100-150 Voit
302-0256 1 200-250 Volt
302-0825 1 480 Volt
302-0788 1 600 Volt
60 Hertz
302-0213 1 100-150 Volit
302-0221 1 200-250 Volt
302-0716 1 480 Volt
302-0717 1 600 Volt
METER, RUNNING TIME (Check Meter Face for
Part Number)
50 Hertz
302-0468 1 120 Volt
302-0469 1 240 volt
302-0470 1 480 Volt
60 Hertz
302-0465 1 120 Volt
302-0466 1 240 Volt
302-0467 1 480 volt
301-2395 1 Bracket, Panel Stop -
Broad Range Sets
301-2727 1 Handle, Control Panef - -
Broad Range Sets
322-0044 2 Light, Neon Pilot - Red
Lens (indicates 1 Phase or 3
Phase in Operation) Broad
Range Sets '
308-0203 1 Switch, Selector - Output Phase
" (Broad Range Sets)
302-0448 1 Plate, Meter Face (Used on Early

Style Round Meters)



SWITCHBOARD CONTROL {(UNHOUSED SETS) — OPTIONAL

XES 1257



REF.
MO,

1

OGN OHa

10

"

12
13

PART

NO.

SWITCHBOARD CONTROL (UNHOUSED SETS) — OPTIONAL

Qry.
USED

PART
DESCRIPTION

PANEL, INSTRUMENT - Begin Spec AA {Spec A
through Z Supply Complete Mode!, Specification
Number and Serial Number;

301-8776
301-2077

301-2098

301-2085

301-2086

301-2077

301-2095

301-2118

301-2116

301-2681
301-374%

i

1
1

1
i

BOX, INSTRUMENT

301-2627
301-2304

1
1

120 Volis
1207208 Volts
Sets Without Frequency Meter
and Running Time Meter
Sets With Freguency Meter
and Running Time Meter
1207240 Voit
Single Phase Sets
Sets Without Frequency
Meter and Running Time
Meter
Sets With Frequency Meter
and Running Time Meter
Three Phase Sets
Sets Without Frequency
Meter and Running Time
Meter
Sets With Frequency Meter
and Running Time Meter
220/380 Voits
277/480 VYolts
347/600 Voits
Board Range Sets

All Except Broad Range Sets
Broad Range Sets

BOX ASSEMBLY {Meter or Circuit Breaker)
{Not used on all models)

3010500 1 Sets With Cne Meter (Includes
Parts Marked )

3010994 ) Sets With Two Meters {Inciudes
Parts Marked *}

320-0458 1 Sets With Circuit Breaker
Enclosure

S5068-D008 1 “Grommet, Rubber {13/1&™ Hole)

850-0030 2  “Washer. Lock - Spring (#10G)

§11-D098 £  "Screw, Machine - Round Head
Brass (10-32 x 3/87)

S08-0009 1 Grommet, Rubber (1-3/8" Hole)

304-0536 1 Resistor - Running Time Meter
{600 Volt Sets) 660 Ohm,
50 watt

308-0012 1 Swritch, Selector - Voltmeter
(3 Phase Sets)

301-2076 1 Bracket, Mousting - Instrument
Box (Bottom) Spec A
through 2

322-0044 2 Light, Neon Pilot — Red Lens
(Indicates 1 Phase or 3 Phase
in Operation) Broad Range
Sets

3D8-0203 1 Switch, Selector - Gutput Phase
{Broad Range Sets)

BAR, CIRCUIT BREAXER TIE

320-0187 1 Seis With 3 Circuit Breakers

320-0202 1 Sets With 2 Circuit Breakers

REF, PART arty. PART
NO. NO. USED DESCRIPTION

14 AMMETER. AT {Select According to Scale}
302-0460 As Req. Scale Seads §-20
302-0418 As Req. Scate Reads 0-30
302-0444 As Req. Scale Reads 0-35
302-0419 As Req. Scale Reads 06-53
302-0-458 As Req. Scale Reads 0-80
302-0410 As Req. Scale Reads 0-150

18 METER, FREQUENCY {Seiect According to
Hertr and Volts)

50 Hertz
302-0234 1 100- 150 volt
302-0256 1 200-250 Vot
302-0893 1 208 Vol
302-0825 ] 480 Yoit
302-0788 1 800 volt
60 Herlz

302-0213 1 100-150 Volt
302-0221 1 200-250 Volit
302-0809 1 208 Vot
302-0716 1 480 Voit
302-0717 1 600 Voit

16 VOLTMETER, AC {Select According to Scale)
302-0420 1 Scale Reads 0-150
302-0421 1 Scale Reads 0-300
302-0612 1 Scale Reads 0-500
302-0422 1 Sca'e Reads 0-600
302-0423 b Scale Reads 0-750

17 METER, RUNNING TIME {Check Existing Meter
for Part Number)

302-0468
302-0462
302-0470

302-0465
302-0466
302-0467

i
1
"

1
1
i

50 Hertz
120 Volt
240 Voit
480 volt

60 Herlz
120 Volit
240 Voht
480 Voit

18 BREAKER, CIRCUIT (Setect According to
Existing Breaker)

320-0020
320-0153
320-0198

19 303-0076
20 302-0079

As Req.
As Reqg.

Single Pole
35 Amp, 120/240 Vol*
40 Amp, 120/240 Volt
45 Amp, 120/240 Volt
50 Amp, 120/240 Voit
55 Amp, 120/240 Volt
60 Amp, 120/240 Voit
65 Amp, 120/240 Vot
70 Amp, 120/240 Vo't
75 Amp, 120/240 Voit
100 Amp, 129/240 Voit
125 Amp, 120 Volt
Three Pole Companion
15 Amp, 670 Vo!t
20 Amp, 480 Voit
20 Amp, 600 Vot
25 Amp, 480 Volit
30 Amp, 480 Volt
Knob, Seiector Switch -
3 Phass Ssts
Transformer (120V, 1 Phase Sets)

* - Parts Included in Meter Box Assemblies.



MISCELLANEOUS OPTIONAL PARTS

2

oo s s e e

331-004%
333-0164

148-0367

SCREW
813-010D

Nut, Lock (1/2”) Begin Spec AA

Heater, Generator Space -
Begin Spec AA

Switch, Vacuum - Gas and
Gas-Gasoline Sets GHegin
Spec B

Machine - Round Head
{#10-32 x 1/2°) Spec A
through Z

Cap - Hex Head (1/4-20 x
172"} Begin Spec AA

REF.
NQ.
8

10

i1

12
13

3
L)
PART QTYy. PART
NO. USED DESCRIPTION
WASHER, LOCK - SPRING
850-0030 2 #10 - Spec A through Z
850-0040 2 1/4" - Begin Spec AA
SWITCH, OVERSPEED
150-0956 1 60 Hertz Sets
150-1661 1 50 Hertz Sets
868-0004 1 Nut, Jam - Hex Head
(7/16-20)
BRACKET AND POINT ASSEMBLY
150-0958 1 Spec A through Z
150-1446 1 Begin Spec AA
122-0193 1 Filter, il - Heavy Duty
{5-3/4"}
SWITCH. LOW QIL PRESSURE
309-0064 1 Spec A through F
309-0169 1 Begin Spec G



